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2 Laboratories Introduction

Waltek Services (Shenzhen) Co., Ltd is a professional third-party testing and certification laboratory with
multi-year product testing and certification experience, established strictly in accordance with ISO/IEC 17025
requirements, and accredited by ILAC (International Laboratory Accreditation Cooperation) member. A2LA
(American Association for Laboratory Accreditation, the certification number is 4243.01) of USA, CNAS
(China National Accreditation Service for Conformity Assessment, the registration number is L3110) of China.
Meanwhile, Waltek has got recognition as registration and accreditation laboratory from EMSD (Electrical

and Mechanical Services Department), and American Energy star, FCC (The Federal Communications
Commission), CEC (California energy efficiency), ISED (Innovation, Science and Economic Development
Canada). It's the strategic partner and data recognition laboratory of international authoritative organizations,
such as Intertek (ETL-SEMKO), TUV Rheinland, TUV SUD, etc.

Waltek Services (Shenzhen) Co., Ltd is one of the largest and the most comprehensive third party testing
laboratory in China. Our test capability covered four large fields: safety test. Electro Magnetic Compatibility
(EMC), and energy performance, wireless radio. As a professional, comprehensive, justice international test
organization, we still keep the scientific and rigorous work attitude to help each client satisfy the international

standards and assist their product enter into globe market smoothly.

Waltek Services (Shenzhen) Co.,Ltd.
http://www.waltek.com.cn
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Test Facility:
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A. Accreditations for Conformity Assessment (International)

Country/Region Scope Covered By Scope Note
USA FCCID\DOC\VOC 1
Canada ICID\VOC 2
Japan MIC-T \ MIC-R -
Europe EMCD \ RED -
Taiwan NCC -
ISO/IEC 17025
Hong Kong OFCA -
Australia RCM -
India WPC -
Thailand NTC -
Singapore IDA -
Note:
1. FCC Designation No.: CN1201. Test Firm Registration No.: 523476.
2. ISED CAB identifier: CN0013

B. TCBs and Notify Bodies Recognized Testing Laboratory.

Recognized Testing Laboratory of ...

Notify body number

TUV Rheinland

Intertek

Optional.
TUV SUD
SGS
Phoenix Testlab GmbH 0700
Element Materials Technology Warwick Ltd 0891
Timco Engineering, Inc. 1177
Eurofins Product Service GmbH 0681

Waltek Services (Shenzhen) Co.,Ltd.
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4 Revision History
Date of Date of

Test report No. Receipt Date of Test Issue Purpose Comment Approved
sample

2018-12-26
WTSTBST2133 | 2018-12-25 | 102019-03- | 2019-0321 | original : Valid
823-6W 20
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General Information

General Description of E.U.T.

Product:

Model(s):

Model Description:
GSM Band(s):
GPRS/EGPRS Class:
WCDMA Band(s):
CDMA Band(s):

LTE Band(s):
Wi-Fi Specification:
Bluetooth Version:

GPS:
NFC:

Hardware Version:
Software Version:

Highest frequency
(Exclude Radio):

Storage Location:

Note:
Details of E.U.T.

Operation Frequency:

Max. RF output power:

Type of Modulation:
Antenna installation:

Antenna Gain:

Smart Phone

ELTS18A02

N/A

GSM 850/900/1800/1900MHz
12

FDD Band I/II/IVIVIVIII

BCO/ BC1

FDD Band 2/4/5/7/12/13/17/26

TDD Band 41

2.4G-802.11b/g/n HT20/n HT40
5G-802.11a/ n(HT20/40)/ac(HT20/40/80)

Bluetooth v4.1 with BLE
Support

Support

S20i_M_VB

S20iQ19_C00_TSV1.4001.001.190226 userdebug release-keys

1.8GHz

Internal Storage

N/A

802.11a/n/ac (HT20):

U-NII-1: 5150-5250MHz, U-NII-2A: 5250-5350MHz(DFS),
U-NII-2C: 5470-5725MHz(DFS), U-NII-3:5725-5850MHz

802.11n/ac (HT40):

U-NII-1: 5190-5230MHz, U-NII-2A: 5270-5310MHz(DFS),
U-NII-2C: 5510-5670MHz(DFS), U-NII-3: 5755-5795MHz
802.11ac (HT80):

U-NII-1: 5210MHz, U-NII-2A: 5290MHz(DFS),

U-NII-2C: 5530-5610MHz(DFS), U-NII-3: 5775MHz

U-NII-1: 14.57dBm
U-NII-2A: 15.39dBm
U-NII-2C: 15.56dBm
U-NII-3: 15.44dBm

OFDM

internal permanent antenna

3.3dBi

Waltek Services (Shenzhen) Co.,Ltd.
http://www.waltek.com.cn
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Ratings:

Adapter 1:

Adapter 2:

Battery DC 3.85V, 2000mAh

DC 5V, 2.0A charging from adapter 1

(Adapter Input: 100-240V~50/60Hz 0.3A)

DC 5V, 2.0A charging from adapter 2

(Adapter Input: 100-240V~50/60Hz MAX 0.35A)

Manufacturer: ShenZhen Huadin Electronics CO.,LTD
Model No.: HJ-0502000W2-US

Manufacturer: Shenzhen Flypower Technology Co., Ltd.
Model No.: PS10J050K2000UU

Waltek Services (Shenzhen) Co.,Ltd.
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5.3 Channel List

U-NII-1 (5.15-5.25GHz)

channel Frequency(MHz) channel Frequency(MHz)
36 5180 38 5190
40 5200 42 5210
44 5220 46 5230
48 5240

U-NII-2A (5.25-5.35GHz)

channel Frequency(MHz) channel Frequency(MHz)
52 5260 54 5270
56 5280 58 5290
60 5300 62 5310
64 5320

U-NII-2C (5.47-5.725GHz)

channel Frequency(MHz) channel Frequency(MHz)
100 5500 102 5510
104 5520 106 5530
108 5540 110 5550
112 5560 116 5580
118 5590 120 5600
122 5610 124 5620
126 5630 128 5640
132 5660 134 5670
136 5680 140 5700

U-NII-3 (5.725-5.85GHz)

channel Frequency(MHz) channel Frequency(MHz)
149 5745 151 5755
153 5765 155 5775
157 5785 159 5795
161 5805 165 5825

In section 15.31(m), regards to the operating frequency range over 10 MHz, the Lowest frequency, the
middle frequency, and the highest frequency of channel were selected to perform the test, and only

the lowest frequency was shown in report and the selected channel see below:

Waltek Services (Shenzhen) Co.,Ltd.
http://www.waltek.com.cn
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For 802.11a/n/ac(HT20):
channel Frequency(MHz) channel Frequency(MHz)
36 5180 40 5200
48 5240
channel Frequency(MHz) channel Frequency(MHz)
52 5260 56 5280
64 5320
channel Frequency(MHz) channel Frequency(MHz)
100 5500 120 5600
140 5700
channel Frequency(MHz) channel Frequency(MHz)
149 5745 157 5785
165 5825
For 802.11n/ac(HT40):
channel Frequency(MHz) channel Frequency(MHz)
38 5190 46 5230
channel Frequency(MHz) channel Frequency(MHz)
54 5270 62 5310
channel Frequency(MHz) channel Frequency(MHz)
102 5510 110 5550
134 5670
channel Frequency(MHz) channel Frequency(MHz)
151 5755 159 5795
For 802.11ac(HT80):
channel Frequency(MHz) channel Frequency(MHz)
42 5210
channel Frequency(MHz) channel Frequency(MHz)
58 5290

Waltek Services (Shenzhen) Co.,Ltd.
http://www.waltek.com.cn
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channel Frequency(MHz) channel Frequency(MHz)
106 5530 122 5610

channel Frequency(MHz) channel Frequency(MHz)
155 5775

Waltek Services (Shenzhen) Co.,Ltd.
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6.1 Equipments List
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Equipment Used during Test

Conducted Emissions Test Site 1#

il Calibration
Item Equipment Manufacturer Model No. Serial No. Calibration
Due Date
Date
1. EMI Test Receiver R&S ESCI 100947 2018-09-14 2019-09-13
2. LISN R&S ENV216 101215 2018-09-14 2019-09-13
3. Cable Top TYPE16(3.5M) - 2018-09-14 2019-09-13
Conducted Emissions Test Site 2#
Lekl Calibration
Item Equipment Manufacturer Model No. Serial No. Calibration
Due Date
Date
1. EMI Test Receiver R&S ESCI 101155 2018-09-14 2019-09-13
2. LISN SCHWARZBECK NSLK 8128 8128-289 2018-09-14 2019-09-13
3. Limiter York MTS-IMP-136 | 26 ;2);001' 2018-09-14 | 2019-09-13
4, Cable LARGE RF300 - 2018-09-14 2019-09-13
3m Semi-anechoic Chamber for Radiation Emissions Test site 1#
Lekl Calibration
Item Equipment Manufacturer Model No. Serial No. Calibration
Due Date
Date
EMC Analyzer Agilent E7405A MY45114943 | 2018-09-14 2019-09-13
2 Active Loop Antenna Beijing Dazhi ZN30900A - 2018-09-14 2019-09-13
3 T”'Ozr?t;andaba”d SCHWARZBECK | VULB9163 336 2018-09-14 | 2019-09-13
Coaxial Cable
4 (below 1GHz) Top TYPE16(13M) - 2018-09-14 2019-09-13
5 Broag;g::gaHom SCHWARZBECK | BBHA 9120 D 667 2018-09-14 | 2019-09-13
6 Broa/f;?::gaHor” SCHWARZBECK | BBHA 9170 335 2018-09-14 | 2019-09-13
Broadband COMPLIANCE
7 Preamplifier DIRECTION PAP-1G18 2004 2018-09-14 2019-09-13
8 Coaxial Cable Top 1GHz-25GHz | EW02014-7 | 2018-09-14 | 2019-09-13
(above 1GHz)
3m Semi-anechoic Chamber for Radiation Emissions Test site 2#
Lesl Calibration
Item Equipment Manufacturer Model No. Serial No Calibration
Date Due Date
1 Test Receiver R&S ESCI 101296 2018-09-14 2019-09-13
2 T”"’%ﬁ;""ndaba”d SCHWARZBECK | VULB9160 | 9160-3325 | 2018-09-14 | 2019-09-13
Compliance
3 Amplifier pirection PAP-0203 22024 2018-09-14 2019-09-13
systems inc
4 Cable HUBER+SUHNER CBL2 525178 2018-09-14 2019-09-13

Waltek Services (Shenzhen) Co.,Ltd.
http://www.waltek.com.cn
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RF Conducted Testing

. . _Last_ Calibration
[tem Equipment Manufacturer Model No. Serial No. Calibration Due Date
Date

EMC Analyzer

1. (9k~26.5Gsz) Agilent E7405A  |MY45114943| 2018-09-14 | 2019-09-13

Spectrum Analyzer

2 P (9k-6GHZ)y R&S FSL6 100959 2018-09-14 2019-09-13
Signal Analyzer

3. (§k~26_5gﬁz) Agilent N9010A  |MY50520207 | 2018-09-14 | 2019-09-13

6.2 Description of Support Units
Equipment Manufacturer Model No. Series No.

/

/

/

6.3 Measurement Uncertainty

Parameter Uncertainty
Radio Frequency +1x10°
RF Power +1.0dB

RF Power Density +2.2dB

Radiated Spurious Emissions test

+ 5.03 dB (30M~1000MHz)

+ 5.47 dB (1000M~25000MHz)

Conducted Spurious Emissions test

+ 3.64 dB (AC mains 150KHz~30MHz)

6.4 Test Equipment Calibration

All the test equipments used are valid and calibrated by CEPREI Certification Body that address is
No.110 Dongguan Zhuang RD. Guangzhou, P.R.China.

Waltek Services (Shenzhen) Co.,Ltd.
http://www.waltek.com.cn
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7  Test Summary

Test Iltems Test Requirement Result
Conducted Emissions 15.207 PASS
15.407
Radiated Emissions 15.205(a) PASS
15.209(a)

Duty Cycle KDB 789033 PASS
6dB Bandwidth 15.407 PASS

26 dB Emission Bandwidth
& 99% Occupied Bandwidth 15.407 PASS
Maximum Conducted Output Power 15.407 PASS
Power Spectral Density 15.407 PASS
Restricted bands around 15.407 PASS

fundamental frequency

Antenna Requirement 15.203 PASS

Maximum Permissible Exposure

(Exposure of Humans to RF Fields) 1.1307(b)(1) PASS

Waltek Services (Shenzhen) Co.,Ltd.
http://www.waltek.com.cn
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8 Conducted Emission

Test Requirement: FCC CFR 47 Part 15 Section 15.207

Test Method: ANSI C63.10:2013

Test Result: PASS

Frequency Range: 150kHz to 30MHz

Class/Severity: Class B

— Limit (dBuV)
Limit; Frequency (MHz) Quasi-peak Average
0.15t00.5 66 to 56* 56 to 46*

0.5t0 5 56 46
5 030 60 50

8.1 E.U.T. Operation

Operating Environment :

Temperature: 21.5°C
Humidity: 51.9 % RH
Atmospheric Pressure: 101.2kPa
EUT Operation :

The test was performed in TX transmitting mode, the test data were shown in the report.

8.2 EUT Setup
The conducted emission tests were performed using the setup accordance with the
ANSI C63.4.

~ |
‘ EUT Receiver | {PC System| >
] L ] E
§O.8m
] ] v
1
El:50Q Terminator —

8.3 Measurement Description

The maximised peak emissions from the EUT was scanned and measured for both the Live and
Neutral Lines. Quasi-peak & average measurements were performed if peak emissions were within
6dB of the average limit line.

Waltek Services (Shenzhen) Co.,Ltd.
http://www.waltek.com.cn
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8.4 Conducted Emission Test Result

An initial pre-scan was performed on the live and neutral lines. only the worst data (802.11n20 mode

low channel) were reported.

Adapter 1
Live line:
£0.0  dBpw
Limit: —
: o : : : P : AVG: —
70 ;
[71]
L1}
40
20 : ﬁ' W "ittfufmﬁ &
iyl iy ‘*W‘M”‘ﬁf*ﬂ’“ﬂ“mwm
o "f
: o ! ! : P : ! AYE
0.0 Lo : : : P : :
0.750 05 5 00 MH:
Freq. Reading | Factor | Result | Limit [Margin
NOo- | mHz) | (dBpW) | (dB) | (dBpw) |dBpw |(gm) | Deecier| Remak
1 0.1620| 3050 aQi7 4067 6536 | -24.69] QP
2 0.1620| 1452 aQi7 2429 5536 | -31.07] AVG
3 0.2660| 2250 978 3228 61.24 |-28.96) QP
4 0.2660 7.81 978 17.59 51.24 | -33.65) AVG
5 0.6300| 28.51 9.84 38.35 56.00 | -17.65] QP
6 0.6300| 1893 9.84 2877 46.00 [-17.23] AVG
7 0.6980| 3268 9.83 42 .51 56.00 | -13.45] QP
8 0.6980| 2359 983 33.42 46.00 | -12.58] AVG
9 0.8340| 2121 9.86 31.07 56.00 |-24.93] QP
10 0.8340| 1207 9.86 21.93 46.00 | -24.07| AVG
11 215020 2034 10.30 30.64 60.00 | -29.36] QP
12 21.5020 8.94 10.30 19.24 50.00 | -30.76] AVG

Waltek Services (Shenzhen) Co.,Ltd.
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Neutral line:
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dBpw

70

2
o/u,.

Limit:
AYEG:

. Wv@pi {wuw&m LTS S T L I
lrg,"*‘wm H“l,.,rl."’y ¥ I"‘U‘r*"“"'wﬂ" "?;ﬂ"*v%‘“«m'm SRR, ilm ™
1 : T :" B R S . "'k?h\’ﬁ
0.0 L | |
0.750 05 5 00 MHz
o | e, [ e | e | o e
1 0.1580| 3664 9.76 46.40 6556 [-19.16] QP
2 0.1580| 1744 9.76 27.20 5556 |-28.36] AVG
3 0.1884| 3252 977 4229 6410 [-21.81] QP
4 0.1884| 1440 977 2417 5410 [-29.93| AVG
5 0.2380( 2887 976 38.63 6216 |-23.53] QP
6 0.2380( 1085 9.76 2061 5216 |-31.55] AVG
T 02779 26.06 979 35.85 60.88 |-25.03] QP
8 02779 810 979 17.89 50.88 |-32.99| AVG
9 05140 2445 981 3426 56.00 [-21.74] QP
10 0.5140 9.61 981 19.42 46.00 | -26.58) AVG
1 0.6980| 27.55 9.83 37.38 56.00 |-1862( QP
12 0.6980( 1907 9483 2890 46.00 | -17.10[ AVG

Waltek Services (Shenzhen) Co.,Ltd.
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Adapter 2

Live line:

0.0 dEpwW
: Lo : 5 : oo : Limit: -
| IR e —
70 : . : : : doesdenobd : :
& : b i e i 5
\E: : ' : | | | I | | | |
50 : t l I : : : I I I I l I I
] | |
0 |, . 8 !I' i
o H ) H ol H H H H H H H H H
a0 [ RYR RN 1 £ et R e b b
Wit PN
20 RIA Iﬂill I'ijdt!.ilil IL J l k
SR ’Yr’r #‘#hx ﬁ*i‘”‘uﬁ\if‘r*ﬂmmwnr T
U P o ai'ww*# |
B | B I'l‘
00 | ! ! ! 5 R |
0150 05 5 ann MHz
Freq. Reading | Factor | Result | Limit [Margin
No- | mHz) | (dBpW) | (dB) | (dBpw) |dBpw |(dB) | DetEcter| Remetk
1 01620| 4222 | 977 | 5199 | 6536 |-13.37] QP
2 01620] 2761 | 977 | 3738 | 5536 |-17.98] AVG
3 01940| 3734 | 977 | 47.11 | 6386 |-16.75 QP
4 01940| 2241 | 977 | 3218 | 5386 |-21.68] AVG
5 05660| 2779 | 983 | 3762 | 56.00|-18.38 QP
6 05660| 1727 | 9.83 | 27.10 | 46.00 |-18.90] AVG
7 06620] 2816 | 983 | 3799 | 56.00 |-18.01] QP
8 06620 1672 | 9.83 | 2655 | 46.00 |-19.45 AVG
9 07260| 3544 | 9.84 | 4528 | 56.00|-10.72] QP
10 07260| 2645 | 9.84 | 3629 | 46.00 | -9.71| AVG
11 07900| 3106 | 9.86 | 4092 | 56.00|-15.08] QP
12 07900] 2183 | 9.86 | 3169 | 46.00 |-14.31| AVG

Waltek Services (Shenzhen) Co.,Ltd.
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Neutral line:
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B0.0  dBpW
5 I T o —
: o : : i o i i AYG: —
2 5 AR . e
o TN NN I R a
; : i —_— |
ol [ Pl : : | o 5 5 5
al 1o ol : 5 : 5 5 5
i HIF ! !
I ||. | |
| i) | : |
an "f_k_;_]__ B j:_‘“1| ____:__ ul ] __ I| I| A __! H 4 : ot _ : -
'k kﬁ‘.' ] Fk\'w [.J: : ! : "
J i
20 oo R Fﬁ} u\ﬂ fH iﬂ‘tﬂ -;-‘15'1' M“W"Wﬁiﬁﬂﬂwmﬂm mﬁ"” M-" peak
5 L \ *mirwﬂ ‘I‘m
10 : SR SRS SRR A N S RS S, V%
00 P | 5 RN ? ’
0150 05 5 ann MWH:z
Freq. Reading | Factor | Result | Limit [Margin
No- | MHz) | (@BpwW) | (dB) | (dBpw) | dBpw |(aB) |DEtEEr| Remar
1 01620 4514 | 977 | 5491 | 6536 |-1045 QP
2 01620] 2984 | 977 | 3961 | 5536 |-15.75] AVG
3 0.1900| 3670 | 977 | 2647 | 6403|1756 QP
2 01900 2094 | 977 | 3071 | 5403|2322 AVG
5 02300| 3356 | 976 | 4332 | 6245|1913 QP
6 02300 1889 | 976 | 2865 | 5245|2380 AVG
7 02620 3285 | 977 | 4262 | 6136 |-18.74] QP
8 02620 1971 | 977 | 2948 | 5136|2188 AVG
9 07260| 3544 | 984 | 4528 | 56.00|-1072] QP
10 07260 2646 | 984 | 3630 | 4600| 970| AVG
1 07900 3129 | 986 | 4115 | 5600|1485 QP
12 07900] 2202 | 986 | 3188 | 4600 |-1412] AVG

Waltek Services (Shenzhen) Co.,Ltd.
http://www.waltek.com.cn




Reference No.: WTS18S12133823-6W

9.1

Waltek Services (Shenzhen) Co.,Ltd.

Radiated Emissions

Test Requirement:

Test Method:
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FCC CFR47 Part 15 Section 15.209 & 15.407
ANSI C63.10:2013

Test Result: PASS
Measurement Distance: 3m
Limit:
Field Strength Field Strength Limit at 3m Measurement Dist
Frequency _
(MHz) uv/m Distance uv/m dBuV/m
(m)
0.009 ~0.490 | 2400/F(kHz) 300 10000 * 2400/F (kHz) 20log®4°FkH2) 4 80
0.490 ~ 1.705 | 24000/F(kHz) 30 100 * 24000/F (kHz) 20log®*000FkH2) + 40
1.705 ~ 30 30 30 100 * 30 20log®” + 40
30 ~ 88 100 3 100 20log""®
88 ~ 216 150 3 150 20log""*”
216 ~ 960 200 3 200 20log®®
Above 960 500 3 500 20log®®®
EUT Operation
Operating Environment :
Temperature: 23.5°C
Humidity: 52.1 % RH
Atmospheric Pressure: 101.2kPa

EUT Operation :

The test was performed in transmitting mode, the test data were shown in the report.

http://www.waltek.com.cn
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9.2 Test Setup

The radiated emission tests were performed in the 3m Semi- Anechoic Chamber test site, using the
setup accordance with the ANSI C63.4.

The test setup for emission measurement below 30MHz.

Semi-anechoic 3m Chamber
Turn Table From 0° to 360°

“ pectrum AMP ombining

The test setup for emission measurement from 30 MHz to 1 GHz.

Semi-anechoic 3m Chamber

Antenna Elevation Varies From 1 to 4 m
Turn Table From 0° to 360°

»>|

0.8m Turn Table

<---

System Analyzer Network

Waltek Services (Shenzhen) Co.,Ltd.
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The test setup for emission measurement above 1 GHz.

Anechoic 3m Chamber

Antenna Elevation Varies From 1 to 4 m
Turn Table From 0° to 360°

[ bore-sight antenna ]

r
1.5m E
.: Turn Table Absorbers
‘ AAAA
[ l
_I__

System Analyzer Network

9.3 Spectrum Analyzer Setup

Below 30MHz
Sweep Speed ..o Auto
IF Bandwidth........ccc.coooviiiiiiiiieeee, 10kHz
Video Bandwidth.............ccccoeiiiiiiiiiiiiiis 10kHz
Resolution Bandwidth............cccccoovvvviinnnnne, 10kHz
30MHz ~ 1GHz
Sweep Speed ... Auto
DeteCtor. ... PK
Resolution Bandwidth...............cccccvvieeeeenn. 100kHz
Video Bandwidth............cccccoviiiiiiiiiiiiiiiens 300kHz
Above 1GHz
Sweep Speed ... Auto
DeteCtor ... PK
Resolution Bandwidth............ccccccovvvviinnnnne, 1MHz
Video Bandwidth...........ccccoveviiiiiiiiiee, 3MHz
DeteCtor ... Ave.
Resolution Bandwidth............ccccccoovvvviinnnne, 1MHz
Video Bandwidth............cccoeeiiiiiiiiiiieee. 10Hz

Waltek Services (Shenzhen) Co.,Ltd.
http://www.waltek.com.cn



Reference No.: WTS18S512133823-6W Page 22 of 172

9.4 Test Procedure

1. The EUT is placed on a turntable, which is 0.8m above ground plane for below 1GHz and 1.5m for

above 1GHz.

2. The turntable shall be rotated for 360 degrees to determine the position of maximum emission

level.

3. EUT is set 3m away from the receiving antenna, which is moved from 1m to 4m to find out the
maximum emissions.

4. Maximum procedure was performed on the six highest emissions to ensure EUT compliance.

5. And also, each emission was to be maximized by changing the polarization of receiving antenna
both horizontal and vertical.

6. Repeat above procedures until the measurements for all frequencies are complete.

7. The radiation measurements are performed in X,Y and Z axis positioning(X denotes lying on the
table, Y denotes side stand and Z denotes vertical stand),the worst condition was tested putting the
eut in Z axis,so the worst data were shown as follow.

8. A 2.4GHz high —pass filter is used druing radiated emissions above 1GHz measurement.

Corrected Amplitude & Margin Calculation
The Corrected Amplitude is calculated by adding the Antenna Factor and Cable Factor, and

subtracting the Amplifier Gain from the Amplitude reading. The basic equation is as follows:
Corr. Ampl. = Indicated Reading + Antenna Factor + Cable Factor - Amplifier Gain

The “Margin” column of the following data tables indicates the degree of compliance with the
applicable limit. For example, a margin of -7dB means the emission is 7dB below the maximum limit
for Class B. The equation for margin calculation is as follows:

Margin = Corr. Ampl. — Limit

Waltek Services (Shenzhen) Co.,Ltd.
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9.5 Summary of Test Results
Test Frequency: 9KHz~30MHz

Remark :All band measurement for low/middle/high/channel, only the worst case (low channel for each band)

were shown follow:
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Measurement Correct | Extrapolatio Measurement Limits
Frequency results dBuV Detector factor n factor results (calculated) | dBuV/m Margin
@3m PrRIQP dB/m dB dBuV/m @30m @30m 98
(MHz) Measurement S Correct | Extrapolatio Measurement L Margin
results factor n factor results (calculated)
U-NII-1:802.11a 5180MHz
6.021 25.34 QP 21.84 40.00 7.18 29.54 -22.36
15.730 25.36 QP 21.35 40.00 6.71 29.54 -22.83
25.680 25.18 QP 20.67 40.00 5.85 29.54 -23.69
U-NI1-1:802.11n20 5180MHz
6.021 25.30 QP 21.84 40.00 7.14 29.54 -22.40
15.730 2512 QP 21.35 40.00 6.47 29.54 -23.07
25.680 25.34 QP 20.67 40.00 6.01 29.54 -23.53
U-NI1-1:802.11ac20 5180MHz
6.021 25.52 QP 21.84 40.00 7.36 29.54 -22.18
15.730 24.85 QP 21.35 40.00 6.20 29.54 -23.34
25.680 25.16 QP 20.67 40.00 5.83 29.54 -23.71
U-NII-1:802.11n40 5190MHz
6.021 25.63 QP 21.84 40.00 7.47 29.54 -22.07
15.730 24.87 QP 21.35 40.00 6.22 29.54 -23.32
25.680 24.96 QP 20.67 40.00 5.63 29.54 -23.91
U-NII-1:802.11ac40 5190MHz
6.021 25.61 QP 21.84 40.00 7.45 29.54 -22.09
15.730 25.20 QP 21.35 40.00 6.55 29.54 -22.99
25.680 24 .97 QP 20.67 40.00 5.64 29.54 -23.90
U-NII-1:802.11ac80 5210MHz
6.021 25.10 QP 21.84 40.00 6.94 29.54 -22.60
15.730 24.52 QP 21.35 40.00 5.87 29.54 -23.67

Waltek Services (Shenzhen) Co.,Ltd.
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25.680 24.65 QP 20.67 40.00 5.32 29.54 -24.22
Measurement Correct | Extrapolatio Measurement Limits
Frequency results dBuV Detector factor n factor results (calculated) | dBuV/m Margin
@3m PRIQP dB/m dB dBuV/m @30m @30m a8
(MH2) Measurement S Correct | Extrapolatio Measurement i Margin
results factor n factor results (calculated)
U-NII-2A:802.11a 5260MHz
6.021 2598 QP 21.84 40.00 7.82 29.54 -21.72
15.730 24.33 QP 21.35 40.00 5.68 29.54 -23.86
25.680 24.75 QP 20.67 40.00 5.42 29.54 -24.12
U-NII-2A:802.11n20 5260MHz
6.021 25.02 QP 21.84 40.00 6.86 29.54 -22.68
15.730 24.63 QP 21.35 40.00 5.98 29.54 -23.56
25.680 24.19 QP 20.67 40.00 4.86 29.54 -24.68
U-NII-2A:802.11ac20 5260MHz
6.021 25.38 QP 21.84 40.00 7.22 29.54 -22.32
15.730 24.71 QP 21.35 40.00 6.06 29.54 -23.48
25.680 24.56 QP 20.67 40.00 5.23 29.54 -24.31
U-NII-2A:802.11n40 5270MHz
6.021 25.08 QP 21.84 40.00 6.92 29.54 -22.62
15.730 24.55 QP 21.35 40.00 5.90 29.54 -23.64
25.680 25.70 QP 20.67 40.00 6.37 29.54 -23.17
U-NII-2A:802.11ac40 5270MHz
6.021 25.10 QP 21.84 40.00 6.94 29.54 -22.60
15.730 24.88 QP 21.35 40.00 6.23 29.54 -23.31
25.680 24.25 QP 20.67 40.00 4.92 29.54 -24.62
U-NII-2A:802.11ac80 5290MHz
6.021 24.59 QP 21.84 40.00 6.43 29.54 -23.11
15.730 2513 QP 21.35 40.00 6.48 29.54 -23.06
25.680 24.87 QP 20.67 40.00 5.54 29.54 -24.00

Waltek Services (Shenzhen) Co.,Ltd.
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Measurement Correct | Extrapolatio Measurement Limits
Frequency results dBuV Detector factor n factor results (calculated) | dBuV/m Margin
@3m PrIQP dB/m dB dBpV/m @30m @30m 98
(MHz) Measurement . Correct | Extrapolatio Measurement . Margin
results factor n factor results (calculated)
U-NI1-2C:802.11a 5500MHz

6.021 25.18 QP 21.84 40.00 7.02 29.54 -22.52

15.730 24.50 QP 21.35 40.00 5.85 29.54 -23.69

25.680 24.98 QP 20.67 40.00 5.65 29.54 -23.89
U-NI1I-2C:802.11n20 5500MHz

6.021 25.11 QP 21.84 40.00 6.95 29.54 -22.59

15.730 24.87 QP 21.35 40.00 6.22 29.54 -23.32

25.680 25.31 QP 20.67 40.00 5.98 29.54 -23.56
U-NII1-2C:802.11ac20 5500MHz

6.021 25.66 QP 21.84 40.00 7.50 29.54 -22.04

15.730 24.83 QP 21.35 40.00 6.18 29.54 -23.36

25.680 25.34 QP 20.67 40.00 6.01 29.54 -23.53
U-NII-2C:802.11n40 5510MHz

6.021 25.44 QP 21.84 40.00 7.28 29.54 -22.26

15.730 25.68 QP 21.35 40.00 7.03 29.54 -22.51

25.680 25.12 QP 20.67 40.00 5.79 29.54 -23.75
U-NII-2C:802.11ac40 5510MHz

6.021 25.63 QP 21.84 40.00 7.47 29.54 -22.07

15.730 24.58 QP 21.35 40.00 5.93 29.54 -23.61

25.680 25.33 QP 20.67 40.00 6.00 29.54 -23.54
U-NI1-2C:802.11ac80 5530MHz

6.021 24.58 QP 21.84 40.00 6.42 29.54 -23.12

15.730 25.17 QP 21.35 40.00 6.52 29.54 -23.02

25.680 24.56 QP 20.67 40.00 5.23 29.54 -24.31

Waltek Services (Shenzhen) Co.,Ltd.
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Measurement Correct | Extrapolatio Measurement Limits
Frequency results dBuV Detector factor n factor results (calculated) | dBuV/m Margin
@3m PrIQP dB/m dB dBpV/m @30m @30m 98
(MHz) Measurement . Correct | Extrapolatio Measurement . Margin
results factor n factor results (calculated)
802.11a 5745MHz
6.021 24 57 QP 21.84 40.00 6.41 29.54 -23.13
15.730 25.15 QP 21.35 40.00 6.50 29.54 -23.04
25.680 25.69 QP 20.67 40.00 6.36 29.54 -23.18
802.11n20 5745MHz
6.021 24.58 QP 21.84 40.00 6.42 29.54 -23.12
15.730 2543 QP 21.35 40.00 6.78 29.54 -22.76
25.680 24.25 QP 20.67 40.00 4.92 29.54 -24.62
802.11ac20 5745MHz
6.021 2417 QP 21.84 40.00 6.01 29.54 -23.53
15.730 25.34 QP 21.35 40.00 6.69 29.54 -22.85
25.680 24.38 QP 20.67 40.00 5.05 29.54 -24.49
802.11n40 5755MHz
6.021 24.50 QP 21.84 40.00 6.34 29.54 -23.20
15.730 24.64 QP 21.35 40.00 5.99 29.54 -23.55
25.680 24.36 QP 20.67 40.00 5.03 29.54 -24.51
802.11ac40 5755MHz
6.021 25.28 QP 21.84 40.00 7.12 29.54 -22.42
15.730 24.37 QP 21.35 40.00 5.72 29.54 -23.82
25.680 24.19 QP 20.67 40.00 4.86 29.54 -24.68
802.11ac80 5775MHz
6.021 25.13 QP 21.84 40.00 6.97 29.54 -22.57
15.730 24.57 QP 21.35 40.00 5.92 29.54 -23.62
25.680 25.16 QP 20.67 40.00 5.83 29.54 -23.71

Waltek Services (Shenzhen) Co.,Ltd.
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Test Frequency: 30MHz ~ 1GHz
Remark: only the worst data (802.11a HT20 Low Channel mode) were reported.

Adapter 1

Horizontal

Page 27 of 172

20.0 dBuV/m

70

50

40

Limit:
Maigin:

30

20

10

30,000 40

50  ED

]

500 600 700

300 400 10000 MHz
No. (':.;E%) {Egﬁgprﬁ} F(adg?r (d%ﬁ%} {dll_’l_llJn\j’I}m] h:;érsg;n Detector | Remark
1 310400 4046 | -1598 | 2448 | 4000 |-1552] QP
2 474600 2854 | 1169 | 1685 | 4000 |-2315| QP
3 891700| 3841 | 1994 | 1847 | 4350 |-2503| QP
2 136.7000| 3396 | -1629 | 1767 | 4350 |-2583| QP
5 187.1400| 4368 | 1711 | 2657 | 4350 |-1693] QP
6 2598900 3352 | 1457 | 1895 | 4600 | 2705 QP

Waltek Services (Shenzhen) Co.,Ltd.
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Vertical
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E0.0 dBuV/m

H . : Limit: —
: : : : : Maigin: —
n SRS S SO SRS S
40 : :
1 Lo L : 5
00 o | R
300000 40 50 B0 7D 80 300 400 00 /0D A00 10000 MHz
Freq. Reading | Factor | Result Limit |Margin
NO- | MHz) |(@Buvim)| (dB) |(dBuvim)|(@Buvim)| (aB) |P=t=Ster| REmetk
1 52.3100| 3740 | -1570 | 2170 | 4000 |-1830| QP
2 101.7800| 3627 | -16.96 | 19.31 | 4350 |-24.19] QP
3 135.7300| 36.82 | 1646 | 2036 | 4350 | 23.14] QP
2 187.1400| 4382 | 1701 | 2681 | 4350 |-1669| QP
5 258.9200| 3737 | -1456 | 2281 | 4600 |-2319] QP
6 8052400| 2809 | 327 | 2482 | 4600 |21.18] QP

Waltek Services (Shenzhen) Co.,Ltd.
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Adapter 2

Horizontal

£0.0 dBu¥/m

E Limit: —
L o 5  Magn —
H H H T II | H | H
40 S o A S S
I
20
20
10
0.0 : : : . : : L :
30000 40 A0 60 70D B0 300 400 00 &00 F0OD 1000.0 WHz
Freq. Reading | Factor | Result Limit  |[Margin
No- | MHz)  |(@Buvim)| (@B) |(dBuvim)|(dBuv/im)| (dB) |D==ter| Rema
1 33.8800| 4058 | 1458 | 2600 | 40.00 |-1400] QP
2 455200 2820 | 1138 | 1682 | 4000 |-2318| aP
3 123.1200| 39.32 | -1550 | 2382 | 4350 |-19.68| QP
2 189.0800| 3889 | -16.74 | 2215 | 4350 | 2135 QP
5 255.0400| 3497 | -1471 | 2026 | 4600 |-25.74| QP
6 8331599| 3230 | 588 | 2642 | 4600 |-1958] QP

Waltek Services (Shenzhen) Co.,Ltd.
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Vertical
&0.0 dBul /m
i i i i i H Limit: —
- L s s Mg —

80 |l

40 . I. - . | . .
[
20
0
10
0.0 : : . L
30000 40 1] ED TFD 820 300 400 500 &O0 F0O 10000 WHz
Freq. Reading | Factor | Result Limit  [Margin
NOo- | Hz)  |(dBuvim)| (dB) |(dBuvim)|(dBuvim)| (aB) |P=t=cter| Remerk
1 300000 4974 | 1783 | 3191 | 4000 | 809| QP
2 610399 4040 | -18.36 | 2204 | 4000 |-17.96| QP
3 100.8100| 3421 | -17.01 | 1720 | 4350 | 2630 QP
1 123.1200| 3840 | -15562 | 2288 | 4350 |-2062| QP
5 190.0500| 3945 | -1644 | 2301 | 4350 |-2049| QP
6 257.0499| 3920 | 1455 | 2465 | 4600 | 2135 QP

Waltek Services (Shenzhen) Co.,Ltd.
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Test Frequency: Above 1GHz
Remark: only the worst data (802.11a HT20 Low Channel mode) were reported

Adapter 1

Horizontal
a7.0 dBul/m
| | s s s e —
i ? ? ? ? ? ?
| : : : | s ¥
57 ; : : : f %
: : 4 : : HEELEE
47 A H A R T,
, N — AN S S
27 ] i : : i ]
7
40 : : ? ? ? :
1000. 0000 270000 4400.00 E100. 0 FR0O0.00 a500.00 11200.00 12900.00 1460000 16300001 300000 W Hz
Freq. Reading | Factor | Result Limit |Margin| _
No. (MHz)  |(@Buv/im)| (dB) |(dBuvim)|(dBuvim)| (dB) |°==°r| Remer
1 5029000 4852 | 287 | 5139 | 7400 |-2261| peak
2 5029000 4308 | 287 | 4595 | 5400 | -805| AVG
3 10452.000| 4687 | 579 | 5266 | 7400 | 21.34| peak
4 10452.000| 4112 | 579 | 4691 | 5400 | 7.09| AVG
5 13937.000] 4611 | 1009 | 5620 | 7400 |-17.80| peak
6 13937.000| 4027 | 1009 | 5036 | 5400 | 364| AVG
7 16385000| 4553 | 1105 | 5658 | 7400 |-17.42| peak
B 16385.000| 39.21 | 1105 | 5026 | 5400 | 3.74| AVG
) 17167.000| 4461 | 1409 | 5870 | 74.00 |-15.30| peak
10 17167.000| 3822 | 1409 | 5231 | 5400 | -169| AVG
11 17983.000] 4107 | 1694 | 5891 | 7400 |-1509| peak
12 17983.000| 3552 | 1694 | 5246 | 5400 | -154| AVG

Waltek Services (Shenzhen) Co.,Ltd.
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Vertical
870 dBuMim
: : : : : Limit: -
i ? ? ? ? ?
57
a7 2 : 8 -
y [ _—
27 i i i ; i
v - .
-0 : : : : : :
10000000 270000 440000 GIO0O0 780000 950000 1170000 1290000 1450000 16300.001A000.00MHz
No Freq. Reading [ Factor | Result Limit [Margin] __ [ _
| (MHz) |@Buvim)| (@B) |(d@Buvim)|(@Buvim)| (aB) |°=
1 5131.000| 4839 232 50.71 7400 |-23.29| peak
2 5131.000] 41.83 232 44 15 54.00 985 | AVG
3 9891.000| 46.87 493 51.80 7400 |-2220( peak
4 9891.000| 4023 493 4516 54.00 -3.84 [ AVG
5 11999.000( 4581 7.46 53.27 74.00 |-20.73| peak
6 11999.000( 39.87 7.46 47.33 54.00 -6.67 | AVG
T 14838.000( 4377 11.09 54 86 74.00 |-19.14| peak
8 14838.000| 37.03 11.09 4812 54.00 -5.88 | AVG
=] 16317.000| 4484 10.80 55.64 7400 |-18.36( peak
10 16317.000( 38.74 10.80 49 54 54.00 446 | AVG
11 17966.000( 4091 16.89 57.80 74.00 |-16.20( peak
12 17966.000( 34.74 16.89 51.63 54.00 -2.37 | AVG

Waltek Services (Shenzhen) Co.,Ltd.
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Adapter 2

Horizontal

a7.0 dBuV/m

Tr

aF

A7

a

27

i

-3.0 H H . . H H
10000000 270000 440000 10000 FRO0.O0 S500.00 11200000 1290000 14600000  16300.0018000.00KHz

No. (:.;ﬁqz') gﬁgﬁﬁfﬁﬁ; F(gg?r (dg‘ﬁ',ﬂm méLT:ifm} h}?irsg}m Detector | Remark
1 5131000| 4884 | 232 | 5116 | 7400 |-2284| peak
2 5131000 4284 | 232 | 4516 | 5400 | -884| AVG
3 11472.000| 4676 | 739 | 5415 | 74.00 |-19.85| peak
4 11472000 4098 | 739 | 4837 | 5400 | -563| AVG
5 12373000 4762 | 804 | 5566 | 7400 |-1834| peak
6 12373000 4129 | 804 | 4933 | 5400 | 467 AVG
7 14770.000| 4499 | 1118 | 56.17 | 74.00 |-17.83| peak
8 14770000 3894 | 1118 | 5012 | 5400 | -3.88| AVG
) 15790000 4676 | 990 | 5666 | 7400 |-1734| peak
10 15790000 4046 | 990 | 5036 | 5400 | -364| AVG
11 17541000 4173 | 1551 | 5724 | 7400 |-16.76| peak
12 17541000 3583 | 1551 | 5134 | 5400 | -266| AVG
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Vertical
a7.0 dBul/m
| | | | | L —
o7 - - N - - N :__ N _ N | AVE: —
i 5 5 ' ' 5 '
ar
a7
7
27 , , i h | i
30 : : :
10000000 270000 4400.00 B100. 00 80000 950000 11200000 1290000 1460000 16300.00183000.00 MHz
Freq. Reading | Factor | Result Limit [Margin|_
NO- | mHz) |(@Buwim)| (@B) |(dBuvim)|(dBuvim)| (dB) | D=t | Reme
1 5029.000| 4836 | 287 | 5123 | 7400 | 2277| peak
2 5029.000| 4246 | 287 | 4533 | 5400 | 867 | AVG
3 8072.000| 48.14 | 418 | 5232 | 7400 |-2168| peak
1 8072.000] 42.71 418 | 4689 | 5400 | -7.11| AVG
5 11931.000| 46.16 | 745 | 5361 | 74.00 |-20.39] peak
6 11931.000| 3976 | 745 | 4721 | 5400 | -6.79| AVG
7 13155.000| 4598 | 9587 | 5585 | 74.00 |-18.15] peak
8 13155.000| 3948 | 987 | 4935 | 5400 | 465 AVG
g 15399.000| 4583 | 1044 | 5627 | 74.00 |-17.73] peak
10 15399.000| 4587 | 1044 | 5631 | 5400 | 231 | AVG
11 16572.000| 4594 | 1176 | 57.70 | 74.00 |-16.30] peak
12 16572.000| 4594 | 1176 | 57.70 | 54.00 | 3.70 | AVG

Test Frequency: 18GHz~40GHz

The measurements were more than 20 dB below the limit and not reported.
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10 Duty cycle

Test Requirement:
Test Method:

Test Limit:

Test Result:

Remark:

47 CFR Part 15C 15.407
ANSI C63.10: 2013

N/A

PASS
N/A

10.1 Summary of Test Results

Page 35 of 172

802.11a(HT20) mode

channel On time(ms) Period(ms) Duty Cycle(%)
36 100 100 100
52 100 100 100
100 100 100 100
149 100 100 100
802.11n(HT20) mode
channel On time(ms) Period(ms) Duty Cycle(%)
36 100 100 100
52 100 100 100
100 100 100 100
149 100 100 100
802.11ac(HT20) mode
channel On time(ms) Period(ms) Duty Cycle(%)
36 100 100 100
52 100 100 100
100 100 100 100
149 100 100 100
802.11n(HT40) mode
channel On time(ms) Period(ms) Duty Cycle(%)
38 100 100 100
54 100 100 100
102 100 100 100
151 100 100 100
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802.11ac(HT40) mode

channel On time(ms) Period(ms) Duty Cycle(%)
38 100 100 100
54 100 100 100
102 100 100 100
151 100 100 100
802.11ac(HT80) mode
channel On time(ms) Period(ms) Duty Cycle(%)
42 100 100 100
58 100 100 100
106 100 100 100
155 100 100 100

Waltek Services (Shenzhen) Co.,Ltd.

http://www.waltek.com.cn




Reference No.: WTS18S512133823-6W Page 37 of 172

Test result plots shown as follows:
802.11a(HT20) U-NII-1 Low channel

Il Agilent Spectrum Analyzer - Swept SA (Prototype - Limited Sale Allowed)
S0l ACH ke : ALIGN AUTO 05:31:14 P

Marker 1 20.3439 ms . Avg Type: Log-Pur
Trig: Free Run Avg|Hold:>10/10

#Atten: 26 dB

Ref Offget0.6 dB
Ref 15.50 dBm

Center 5.180000000 GHz
Res BW 1.0 MHz #VBW 1.0 MHz Sweep 66.27 ms (1001 pts)

G €3 Query INTERRUPTED

802.11n(HT20) U-NII-1 Low channel

1 Agilent Spectrum Analyzer - Swept SA (Prototype - Limited Sale Allowed)
| e N e e : ALIGN AUTO

J
Marker 1 7.48813 ms . Avg Type: Log-Pwr
y Trig:Free Run Avg|Hold:>10/10

#Atten: 26 dB

Ref Offset 0.5 dB
Ref 15.50 dBm

Center 5.180000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 1.0 MHz Sweep 66.27 ms (1001 pts)

nsG €3 Query INTERRUPTED
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802.11ac(HT20) U-NII-1 Low channel

Il Agilent Spectrum Analyzer - Swept SA (Prototype - Limited Sale Allowed)
S0l ACH R : ALIGN AUTO

Marker 1 51.7543 ms . Avg Type: Log-Pur
Trig: Free Run Avg|Hold:>10/10

#Atten: 26 dB

Ref Offget0.6 dB
Ref 15.50 dBm

Center 5.180000000 GHz Span 0 Hz
Res BW 1.0 MHz Sweep 66.27 ms (1001 pts)

1 Agilent Spectrum Analyzer - Swept SA
| e e e : ALIGN AUTO

Marker 1 38.3684 ms . Avg Type: Log-Pwr
= Trig: Free Run Avg|Hold:>10/10

#Atten: 26 dB

Ref Offset 0.5 dB
Ref 15.50 dBm

Center 5.190000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 1.0 MHz Sweep 66.27 ms (1001 pts)

nsG €3 Query INTERRUPTED
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802.11n(HT40) U-NII-1 Low channel

Tl Agilent Spectrum Analyzer - Swept SA [Profotype - Limited Sale Allowed)
O T S Y | j ALIGN AUTO
Marker 1 596.400 ps : Avg Type: Log-Pwr
Trig: Free Run Avg|Hold:>10/10
#Atten: 26 dB

Ref Offget0.6 dB
‘IL%gBldiv Ref 15.50 dBm

Center 5.190000000 GHz Span 0 Hz
Res BW 1.0 MHz . Sweep 66.27 ms (1001 pts)

1 Agilent Spectrum Analyzer - Swept SA
Q) Ll s R o i o | e : ALIGN AUTO

Marker 1 28.6935 ms i Avg Type: Log-Pwr
= Trig: Free Run Avg|Hold:>10/10
#Atten: 26 dB

Ref Offset 0.5 dB
10 dBldl\r Ref 15.50 dBm

Center 5.210000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 1.0 MHz Sweep 66.27 ms (1001 pts)

nsG €3 Query INTERRUPTED
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802.11a(HT20) U-NII-2A Low channel

T Agilent Spectrum Analyzer - Swept SA (Prototype - Limited Sale Allowed) =)
syshsc i i ALTGN AUTO 11:50:23 AM Jan 24, 201

Marker 1 595.000 ys . Avg Type: Log-Pur
PNO: Fast 5 Trig: Free Run Avg|Hold:>1001100

IFGain:Low #Atten: 26 dB

Ref Offget0.6 dB
Ref 15.50 dBm

Center 5.260000000 GHz
Res BW 1.0 MHz #VBW 1.0 MHz Sweep 1.000 ms (1001 pts)

nsa €3 Query INTERRUPTED

802.11n(HT20) U-NII-2A Low channel

1 Agilent Spectrum Analyzer - Swept SA (Prototype - Limited Sale Allowed)
B s [ R [ ool Gl i ALIGN AUTO 12:01:59 PM Jan 24, 2019
Marker 1 283.000 us - Avg Type: Log-Pwr o
o Trig:Free Run Avg|Hold:> 1001100
#Atten: 26 dB

Ref Offset 0.5 dB
Ref 15.50 dBm

Center 5.260000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 1.0 MHz Sweep 1.000 ms (1001 pts)

nsG €3 Query INTERRUPTED
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802.11ac(HT20) U-NII-2A Low channel

T Agilent Spectrum Analyzer, - Swept SA (Protatype - Limited Sale Allowed)
ALIGH AUTG
Avg Type: Log-Pwr
Trig: Free Run Avg|Hold:>100/100
#Atten: 26 B

Mkr1 745.0 us
Ref 15,50 dBm 4,499 dBm

Center 5.260000000 GHz Span 0 Hz
Res BW 1.0 MHz Sweep 1.000 ms (1001 pts)

1 Agilent Spectrum Analyzer - Swept SA
| e o o e : ALIGN AUTO

Marker 1 795.000 ps i Avg Type: Log-Pwr
= Trig: Free Run Avg|Hold:> 1001100

#Atten: 26 dB

Ref Offset 0.5 dB
Ref 15.50 dBm

Center 5.270000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 1.0 MHz Sweep 1.000 ms (1001 pts)

nsG €3 Query INTERRUPTED
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802.11n(HT40) U-NII-2A Low channel

T Agilent Spectrum Analyzer - Swept SA (Prototype - Limited Sale Allowed) )
e e g ALIGN AUTO 12:53:13 Pl Jan 24, 2019

Marker 1 800.000 pys _ Avg Type: Log-Pwr
PNO: Fast G Trig: Free Run Avg|Hold:>100/100

IFGain:Low #Atten: 26 B

Mkr1 800.0 us
Ref 15,50 dBm 0.416 dBm

Center 5.270000000 GHz Span 0 Hz
Res BW 1.0 MHz Sweep 1.000 ms (1001 pts)

Tl Agilent Spectrum Analyzer - Swept SA

Qs s 0 s : ALIGH AUTO
Marker 1 000 us Avg Type: Log-Pwr
Trig: Free Run Avg|Hold:>100/100
#Atten: 26 dB

Mkr1 611.0 ps

Ref Offset 0.5 dB -2.990 dBm

10dBidiv.  Ref 15.50 dBm
Log

Center 5.290000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 1.0 MHz Sweep 1.000 ms (1001 pts)

usc €3 Query INTERRUPTED
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802.11a(HT20) U-NII-2C Low channel

T Agilent Spectrum Analyzer - Swept SA (Prototype - Limited Sale Allowed)

=)
O o S Y : ALIGN AUTO 05:08:56 PM Jan 24, 20
000 Hs Avg Type: Log-Pwr
PNO: Fast o0 Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 26 dB

Ref Offget0.6 dB
Ref 15.50 dBm

Center 5.500000000 GHz
Res BW 1.0 MHz #VBW 1.0 MHz Sweep 1.000 ms (1001 pts)

nsa €3 Query INTERRUPTED

802.11n(HT20) U-NII-2C Low channel

Tl Agilent Spectrum Analyzer - Swept SA (Prototype - Limited Sale Allowed)

| T e g ALIGN AUTO 05:12:25 P Jan 24, 201
Marker 1 17.0000 ps Avg Type: Log-Pwr <

Trig: Free Run Avg|Hold:>100/100

#Atten: 26 dB

MKkr1 17.00 ps
Ref Offset 0.5 dB
1L%gBldiv sz 1.’:.%0 dBm 4.230 dBm

Center 5.500000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 1.0 MHz Sweep 1.000 ms (1001 pts)

usc €3 Query INTERRUPTED

Waltek Services (Shenzhen) Co.,Ltd.
http://www.waltek.com.cn



Reference No.: WTS18S512133823-6W Page 44 of 172

802.11ac(HT20) U-NII-2C Low channel

Tl Agilent Spectrum Analyzer - Swept SA [Profotype - Limited Sale Allowed)
ALIGN AUTO
Avg Type: Log-Pwr
Avg|Hold:>100/100

05:21:08 PM Jan 24, 20
— Trig:Free Run
IFGain:Low #Atten: 26 dB

Ref Offget0.6 dB
Ref 15.50 dBm

Center 5.500000000 GHz

Span 0 Hz
Res BW 1.0 MHz #VBW 1.0 MHz Sweep 1.000 ms (1001 pts)
G €3 Query INTERRUPTED

802.11ac(HT40) U-NII-2C Low channel
1 Agilent Spectrum Analyzer - Swept SA (Prototype - Limited Sale Allowed)
T e [ j ALIGH AUTO
Marker 1 191.000 us - Avg Type: Log-Pwr
(] Trig: Free Run Avg|Hold:> 1001100
#Atten: 26 dB

035:26:00 PM Jan 24, 2015

Ref Offset0.5 dB
1L%gdBldiv Ref 15.50 dBm

Center 5.510000000 GHz

Span 0 Hz
Res BW 1.0 MHz #VBW 1.0 MHz Sweep 1.000 ms (1001 pts)
nsG €3 Query INTERRUPTED
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802.11n(HT40) U-NII-2C Low channel

T Agilent Spectrum Analyzer - Swept SA (Prototype - Limited Sale Allowed)
. : : ALIGN AUTO
Marker 1 962.000 ps Avg Type: Log-Pwr

PNO: Fast o0 Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 26 dB

05:33:07 PM Jan 24, 20

Ref Offget0.6 dB
‘ILOgBldlv Ref 15.50 dBm

Center 5.510000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 1.0 MHz Sweep 1.000 ms (1001 pts)

802.11ac(HT80) U-NII-2C Low channel

1 Agilent Spectrum Analyzer - Swept SA (Prototype - Limited Sale Allowed)
B s [ R [ ool Gl i ALIGN AUTO 05:35:27 PM Jan 24, 2014
Marker 1 967.000 us Avg Typ T

(] Trig: Free Run AvngoId >100!100
#Atten: 26 dB

Ref Offset 0.5 dB
10 dBldl\r Ref 15.50 dBm

Center 5530000000 GHz
Res BW 1.0 MHz #VBW 1.0 MHz

nsG €3 Query INTERRUPTED

Span 0 Hz
Sweep 1.000 ms (1001 pts)
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802.11a U-NII-3 Low channel

T Agilent Spectrum Analyzer - Swept SA (Prototype - Limited Sale Allowed) =)
syshsc i i ALTGN AUTO 06:04:10 P Jan 24, 20

Marker 1 639.000 yus . Avg Type: Log-Pur
PNO: Fast 5 Trig: Free Run Avg|Hold:>1001100

IFGain:Low #Atten: 26 dB

Ref Offget0.6 dB
Ref 15.50 dBm

Center 5.745000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 1.0 MHz Sweep 1.000 ms (1001 pts)

nsa €3 Query INTERRUPTED

802.11n(HT20) U-NII-3 Low channel

Tl Agilent Spectrum Analyzer - Swept SA (Prototype - Limited Sale Allowed)

cofein e g ALIGN AUTO 11:03:39 AM Jan 25, 2019
000 ps -

Avg Type: Log-Pwr
Trig: Free Run Avg|Hold:>100/100
#Atten: 30 dB

Ref Offset 0.5 dB
Ref 20.50 dBm

Center 5.745000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 1.0 MHz Sweep 1.000 ms (1001 pts)

usc €3 Query INTERRUPTED
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802.11ac(HT20) U-NII-3 Low channel

Il Agilent Spectrum Analyzer - Swept SA (Prototype - Limited Sale Allowed)
S0 QA ACH R : ALIGN AUTO

Marker 1 443.000 ps ] Avg Type: Log-Pwr
— Trig:Free Run Avg|Hold:>1001100

#Atten: 30 dB

Ref Offget 0.6 dB
Ref 20.50 dBm

Center 5.745000000 GHz Span 0 Hz
Res BW 1.0 MHz Sweep 1.000 ms (1001 pts)

1 Agilent Spectrum Analyzer - Swept SA
T e [ j ALIGH AUTO

Marker 1 384.000 ps . Avg Type: Log-Pwr
y Trig:Free Run Avg|Hold:> 1001100

#Atten: 30 dB

Ref Offset 0.5 dB
Ref 20.50 dBm

Center 5.755000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 1.0 MHz Sweep 1.000 ms (1001 pts)

nsG €3 Query INTERRUPTED
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802.11n(HT40) U-NII-3 Low channel

T hgilent Spectrum Analyzer - Swept SA (Protatype - Limited Sale Allowed)
e g ALIGR AUTO!

Marker 1 817.000 pys _ Avg Type: Log-Pwr
PNO: Fast 0 Trig: Free Run Avg|Hold:>100/100

IFGain:Low #Atten: 30 B

Mkr1 817.0 us
Ref 20.50 dBm 0.337 dBm

Center 5.755000000 GHz Span 0 Hz
Res BW 1.0 MHz Sweep 1.000 ms (1001 pts)

1 Agilent Spectrum Analyzer - Swept SA
T e T j ALIGH AUTO

Marker 1 793.000 ps i Avg Type: Log-Pwr
y Trig:Free Run Avg|Hold:> 1001100

#Atten: 30 dB

Ref Offset 0.5 dB
Ref 20.50 dBm

Center 5.775000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 1.0 MHz Sweep 1.000 ms (1001 pts)

nsG €3 Query INTERRUPTED
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11 Band Edge

Test Requirement:
Test Method:
Test Limit:

Test Result:

11.1 Test Produce

1. Check the calibration of the measuring instrument using either an internal calibrator or a known

FCC CFR47 Part 15 Section 15.407

ANSI C63.10 2013

For transmitters operating in the 5.15-5.25 GHz band: All emissions
outside of the 5.15-5.35 GHz band shall not exceed an e.i.r.p. of
-27dBm/MHz.

For transmitters operating in the 5.25-5.35 GHz band: All emissions
outside of the 5.15-5.35 GHz band shall not exceed an e.i.r.p. of —27
dBm/MHz.

For transmitters operating in the 5.47-5.725 GHz band: All emissions
outside of the 5.47-5.725 GHz band shall not exceed an e.i.r.p. of
-27 dBm/MHz.

For transmitters operating in the 5.725-5.85 GHz band:

(i) All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz
or more above or below the band edge increasing linearly to 10
dBm/MHz at 25 MHz above or below the band edge, and from 25
MHz above or below the band edge increasing linearly to a level of
15.6 dBm/MHz at 5 MHz above or below the band edge, and from 5
MHz above or below the band edge increasing linearly to a level of
27 dBm/MHz at the band edge.

(i) Devices certified before March 2, 2017 with antenna gain greater
than 10 dBi may demonstrate compliance with the emission limits in
§15.247(d), but manufacturing, marketing and importing of devices
certified under this alternative must cease by March 2, 2018. Devices
certified before March 2, 2018 with antenna gain of 10 dBi or less
may demonstrate compliance with the emission limits in §15.247(d),
but manufacturing, marketing and importing of devices certified under
this alternative must cease before March 2, 2020.

PASS

signal from an external generator.

2. Position the EUT without connection to measurement instrument. Turn on the EUT and connect its

antenna terminal to measurement instrument via a low loss cable. Then set it to any one measured

frequency within its operating range, and make sure the instrument is operated in its linear range.

3. Set RBW to 100 kHz and VBW of spectrum analyzer to 300 kHz with a convenient frequency span

including 100 kHz bandwidth from band edge.

4. Measure the highest amplitude appearing on spectral display and set it as a reference level. Plot

the graph with marking the highest point and edge frequency.

5. Repeat above procedures until all measured frequencies were complete.
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11.2 Test Result

Test result plots shown as follows:

802.11a U-NII-1 Band edge-left side

7 Agilent Speclrnm Analyzer - Swept SA (Prototype - Limited Sale Allowed)
T e j ALIGH AUTO
Marker 1 5. 145200000000 GHz f Avg Type: Log-Pur
PNO: Fast 0 Trig:Free Run Avg|Hold:>10/10
ﬂ IFGain:Low #Atten: 26 dB

Ref Offset 0.5 dB
‘ILOgBldlv Ref 15.50 dBm

Start 5.0000 GHz
#Res BW 1.0 MHz

Stop 5.2000 GHz
#VBW 3.0 MHz #Sweep 66.3 ms (1001 pts)
MsG €3 Query INTERRUPTED

802.11a U-NII-1 Band edge-right side

T Agilent Spectrum Analyzer - Swept SA (Prototype - Limited Sale Allowed)
B Rl Re S0 QA [ : ALIGN AUTO
Marker 1 5.353000000000 GHz

Avg Type: Log-Pwr
Avg|Hold:>10/10

PNO: Fast (0 Trig:FreeRun
IFGain:Low #Atten: 26 dB

Start 5.2200 GHz
#Res BW 1.0 MHz

Stop 5.5000 GHz
#VBW 3.0 MHz #Sweep 66.3 ms (1001 pts)
Msa €3 Query INTERRUPTED
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802.11n(HT20) U-NII-1 Band edge-left side

T Agilent Spectrum Analyzer - Swept SA (Prototype - Limited Sale Allowed)
B R ealRe s S0 QA [ : ALIGN AUTO
Marker 1 5.145800000000 GHz

Avg Type: Log-Pwr
— Trig:Free Run Avg|Hold:>10/10
P Fast
PASS IFGain:Low * #Atten: 26 dB

05:47:41 PM Jan 23, 20

Ref Offget0.6 dB
‘IL%gBldiv Ref 15.50 dBm

D N I N N N I A

Start 5.0000 GHz
#Res BW 1.0 MHz

Stop 5.2000 GHz
#VBW 3.0 MHz #Sweep 66.3 ms (1001 pts)
MsG €3 Query INTERRUPTED

802.11n(HT20) U-NII-1 Band edg

1 Agilent Spectrum Analyzer - Swept SA
o0l | j ALIGH AUTO
Marker 1 5.443160000000 GHz

Pl

Avg Type: Log-Pwr
= Trig: Free Run Avg|Hold:>10/10
#Atten: 26 dB

-right side

Ref Offset 0.5 dB
Pa 9 dB

Start 5.2200 GHz Stop 5.5000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 66.3 ms (1001 pts)
nsG €3 Query INTERRUPTED
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ilent Spectrum Analyzer - Swept SA

B Rl Re S0 QA [
Marker 1 5.142600000000 GHz
PASS

Ref Offget0.6 dB

10 dBidiv. Ref 15.50 dBm
Log

Page 52 of 172

802.11ac(HT20) U-NII-1 Band edge-left side

(Prototype - Limited Sale Allowed)
ALIGN AUTO

st =) Trig: Free Run
IFGain:Low

05:48:45 PM
Avg Type: Log-Pwr
Avg|Hold:>10/10
#Atten: 26 dB

D N I

Start 5.0000 GHz
#Res BW 1.0 MHz

nsa €3 Query INTERRUPTED

#VBW 3.0 MHz

Stop 5.2000 GHz
#Sweep 66.3 ms (1001 pts)

1 Agilent Spectrum Analyzer - Swept SA
Qi Ll s R o0 i o | e
Marker 1 5.415720000000 GHz

802.11ac(HT20) U-NII-1 Band edge-right side

(Prototype - Limited Sale Allowed)
ALIGN AUTO

Fast

P
IFGain:Low

Ref Offset 0.5 dB
Re 0 dBm

Start 5.2200 GHz
#Res BW 1.0 MHz

nsG €3 Query INTERRUPTED

— Trig:Free Run
=

#VBW 3.0 MHz

Avg Type: Log-Pwr

Avg|Hold:>10/10
#Atten: 26 dB

Mkr1 5.415 72 GHz
95 dBm

Stop 5.5000 GHz
#Sweep 66.3 ms (1001 pts)
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802.11ac(HT40) U-NIl-1 Band edge-left side

ilent Spectrum Analyzer - Swept SA [Profotype - Limited Sale Allowed)

N O T S Y j ALIGN AUTO

Marker 1 5.146510000000 GHz e e
Avg|Hold:>10/10

PASS

06:10:38 PM

Pl st @ Trig: Free Run
IFGain:Low #Atten: 26 dB

Ref Offset 0.5 dB

ﬂ%gB'di" Ref 15.50 dBm

D N I

Start 5.0000 GHz
#Res BW 1.0 MHz

Stop 5.2300 GHz
#VBW 3.0 MHz #Sweep 66.3 ms (1001 pts)
MsG €3 Query INTERRUPTED

802.11ac(HT40) U-NII-1 Band edge-right side

1 Agilent Spectrum Analyzer - Swept SA (Prototype - Limited Sale Allowed)
T e T j ALIGH AUTO
Marker 1 5.362360000000 GHz

Avg Type: Log-Pwr
PNO: Fast 0 Trig: Free Run Avg|Hold:>10/10
IFGain:Low #Atten: 26 dB

Start 5.1900 GHz
#Res BW 1.0 MHz

Stop 5.5000 GHz
#VBW 3.0 MHz #Sweep 66.3 ms (1001 pts)
nsG €3 Query INTERRUPTED
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802.11n(HT40) U-NII-1 Band edge-left side

ilent Spectrum Analyzer - Swept SA [Profotype - Limited Sale Allowed)

N O o S e Y j ALIGN AUTO

Marker 1 5.146280000000 GHz e e
Avg|Hold:>10/10

PASS

06:04:20 PM

Pl st @ Trig: Free Run
IFGain:Low #Atten: 26 dB

Ref Offset 0.5 dB

ﬂ%gB'di" Ref 15.50 dBm

il I

Start 5.0000 GHz
#Res BW 1.0 MHz

Stop 5.2300 GHz
#VBW 3.0 MHz #Sweep 66.3 ms (1001 pts)
MsG €3 Query INTERRUPTED

802.11n(HT40) U-NII-1 Band edge-right side

1 Agilent Spectrum Analyzer - Swept SA (Prototype - Limited Sale Allowed)
T e j ALIGH AUTO
Marker 1 5.358020000000 GHz

Avg Type: Log-Pwr
PNO: Fast 0 Trig: Free Run Avg|Hold:>10/10
IFGain:Low #Atten: 26 dB

Start 5.1900 GHz
#Res BW 1.0 MHz

Stop 5.5000 GHz
#VBW 3.0 MHz #Sweep 66.3 ms (1001 pts)
nsG €3 Query INTERRUPTED
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802.11ac(HT80) U-NII-1 Band edge-left side

T Agilent Spectrum Analyzer - Swept SA (Prototype - Limited Sale Allowed)
B R ealRe S0 QA [ : ALIGN AUTO
Marker 1 5.146170000000 GHz

Avg Type: Log-Pwr
— Trig:Free Run Avg|Hold:>1001100
Pl Fast S
PASS IFGain:Low * #Atten: 26 dB

04:45:57 PM Jan 24, 20

Ref Offget0.6 dB
‘IL%gBldiv Ref 15.50 dBm

Dl

Start 5.0000 GHz Stop 5.4700 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.00 ms (1001 pts)
nsa €3 Query INTERRUPTED sTATuS

802.11ac(HT80) U-NII-1 Band edg
1 Agilent Spectrum Analyzer - Swept SA
ot el | j ALIGNAUTO
Marker 1 5.414540000000 GHz , Avg Type: Log-Pwr
P = Trig: Free Run Avg|Hold:> 1001100
#Atten: 26 dB

-right side

Ref Offset0.5 dB
1L%gdBldiv Ref 15.50 dBm

Start 5.0000 GHz Stop 5.4700 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.00 ms (1001 pts)
nsG €3 Query INTERRUPTED
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802.11a U-NII-2A Band edge-left side
ilent Spectrum Analyzer - Swept SA

B R U Re el s A e ALIGN AUTO
Marker 1 5.133000000000 GHz Avg Type: Log-Pwr

P st @ Trig: Free Run Avg|Hold:>1001100
PASS IFGain:Low #Atten: 26 dB

(Prototype - Limited Sale Allowed)
03:35:44 PM

Ref Offget0.6 dB
‘ILOgBldlv Ref 15.50 dBm

L A g e i T A AT
Start 5.0000 GHz

Stop 5.2800 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.00 ms (1001 pts)
G €3 Query INTERRUPTED

802.11a U-NII-2A Band edge-right side

7 Agilent Speclrnm Analyzer - Swept SA (Prototype - Limited Sale Allowed)
00

[ENFE e ALIGN AUTO
Marker 1 5. 350490000000 GHz i Avg Type: Log-Pwr
o Trig:Free Run Avg|Hold:> 1001100
PNO: Fast GO
IFGain:Low #Atten: 26 dB

Start 5.30000 GHz Stop 5.47000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz

Sweep 1.00 ms (1001 pts)
nsG €3 Query INTERRUPTED

Waltek Services (Shenzhen) Co.,Ltd.
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ilent Spectrum Analyzer - Swept SA

B R ealRe S0 QA [
Marker 1 5.133560000000 GHz
PASS

Ref Offget0.6 dB

10 dBidiv. Ref 15.50 dBm
Log

il I N A

Start 5.0000 GHz
#Res BW 1.0 MHz

nsa €3 Query INTERRUPTED

Page 57 of 172

802.11n(HT20) U-NII-2A Band edge-left side

(Prototype - Limited Sale Allowed)
ALIGN AUTO

st =) Trig: Free Run
IFGain:Low

#VBW 3.0 MHz

03:36:16 PM
Avg Type: Log-Pwr

Avg|Hold:>100/100
#Atten: 26 dB

Mkr1 5.133 56 GHz
-52.881 dBm

Stop 5.2800 GHz
Sweep 1.00 ms (1001 pts)

1 Agilent Spectrum Analyzer - Swept SA
Q) Ll s R o0 vl o e
Marker 1 5.355590000000 GHz

802.11n(HT20) U-NII-2A Band edge-right side

(Prototype - Limited Sale Allowed)
ALIGN AUTO

Fast

P
IFGain:Low

Start 5.30000 GHz
#Res BW 1.0 MHz

nsG €3 Query INTERRUPTED

— Trig:Free Run
=

#VBW 3.0 MHz

Avg Type: Log-Pwr

Avg|Hold:>100/100
#Atten: 26 dB

Stop 5.47000 GHz
Sweep 1.00 ms (1001 pts)
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802.11ac(HT20) U-NII-2A Band edge-left side

ilent Spectrum Analyzer - Swept SA (Prototype - Limited Sale Allowed)
i N B e E | : ALIGN AUTO
Marker 1 5.120400000000 GHz

Avg Type: Log-Pwr
Pl st o Trig:FreeRun Avg|Hold:>100/100
PASS IFGain:Low #Atten: 26 dB

03:33:39 PM

Ref Offget0.6 dB
‘IL%gBldiv Ref 15.50 dBm

il I N A

Start 5.0000 GHz
#Res BW 1.0 MHz

Stop 5.2800 GHz
#VBW 3.0 MHz Sweep 1.00 ms (1001 pts)
MsG €3 Query INTERRUPTED

802.11ac(HT20) U-NII-2A Band edge-right side

1 Agilent Spectrum Analyzer - Swept SA (Prototype - Limited Sale Allowed)
Q10 i o j ALIGH AUTO
Marker 1 5.358480000000 GHz

Avg Type: Log-Pwr
PNO: Fast 0 Trig: Free Run Avg|Hold:> 1001100
IFGain:Low #Atten: 26 dB

Start 5.30000 GHz
#Res BW 1.0 MHz

Stop 5.47000 GHz
#VBW 3.0 MHz Sweep 1.00 ms (1001 pts)
nsG €3 Query INTERRUPTED
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802.11ac(HT40) U-NII-2A Band edge-left side

ilent Spectrum Analyzer - Swept SA (Prototype - Limited Sale Allowed)
B R ealRe s S0 QA [ : ALIGN AUTO
Marker 1 5.103200000000 GHz

Avg Type: Log-Pwr
Pl st o Trig:FreeRun Avg|Hold:>100/100
PASS IFGain:Low #Atten: 26 dB

03:27:30 PM

Mkr1 5.103 2 GHz
Ref Offset 0.5 dB
‘IL%gBldiv Reef 1;.350 dBm -51.995 dBm

e [ ]

Start 5.0000 GHz
#Res BW 1.0 MHz

Stop 5.3000 GHz
#VBW 3.0 MHz Sweep 1.00 ms (1001 pts)
MsG €3 Query INTERRUPTED

802.11ac(HT40) U-NII-2A Band edge-right side

1 Agilent Spectrum Analyzer - Swept SA (Prototype - Limited Sale Allowed)
QO 10 i o j ALIGH AUTO
Marker 1 5.355300000000 GHz

Avg Type: Log-Pwr
PNO: Fast 0 Trig: Free Run Avg|Hold:> 1001100
IFGain:Low #Atten: 26 dB

Mkr1 6.355 30 GHz
-36.515 dBm

Start 5.25000 GHz
#Res BW 1.0 MHz

Stop 5.43000 GHz
#VBW 3.0 MHz Sweep 1.00 ms (1001 pts)
nsG €3 Query INTERRUPTED
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ilent Spectrum Analyzer - Swept SA

B R ealRe S0 Qu A [
Marker 1 5.116400000000 GHz
PASS

Ref Offget0.6 dB

10 dBidiv. Ref 15.50 dBm
Log

Dl N I

Start 5.0000 GHz
#Res BW 1.0 MHz

nsa €3 Query INTERRUPTED

Page 60 of 172

802.11n(HT40) U-NII-2A Band edge-left side

(Prototype - Limited Sale Allowed)
ALIGN AUTO

st =) Trig: Free Run
IFGain:Low

#VBW 3.0 MHz

01:36:17 PM
Avg Type: Log-Pwr

Avg|Hold:>100/100
#Atten: 26 dB

Mkr1 5.116 4 GHz
-52.781 dBm

Stop 5.3000 GHz
Sweep 1.00 ms (1001 pts)

1 Agilent Spectrum Analyzer - Swept SA
Qi Ll s R o0 i o | e
Marker 1 5.356480000000 GHz

802.11n(HT40) U-NII-2A Band edge-right side

(Prototype - Limited Sale Allowed)
ALIGN AUTO

Fast

P
IFGain:Low

Start 5.2500 GHz
#Res BW 1.0 MHz

nsG €3 Query INTERRUPTED

— Trig:Free Run
=

#VBW 3.0 MHz

Avg Type: Log-Pwr

Avg|Hold:>100/100
#Atten: 26 dB

Mkr1 5.356 48 GHz
-37.031 dBm

Stop 5.4700 GHz
Sweep 1.00 ms (1001 pts)
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802.11ac(HT40) U-NII-2A Band edge-left side

T Agilent Spectrum Analyzer - Swept SA (Prototype - Limited Sale Allowed)
B R ealRe s S0 QA [ : ALIGN AUTO
Marker 1 5.103200000000 GHz

Avg Type: Log-Pwr
— Trig:Free Run Avg|Hold:>1001100
Pl Fast S
PASS IFGain:Low * #Atten: 26 dB

03:27:30 PM Jan 24, 20

Mkr1 5.103 2 GHz
Ref Offset 0.5 dB
‘IL%gBldiv Reef 1;.350 dBm -51.995 dBm

e [ ]

Start 5.0000 GHz Stop §.3000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.00 ms (1001 pts)
nsa €3 Query INTERRUPTED sTATuS

802.11ac(HT40) U-NII-2A Band edge-right side

1 Agilent Spectrum Analyzer - Swept SA (Prototype - Li
QO 10 i o j ALIGH AUTO
Marker 1 5.355300000000 GHz

Pl

Avg Type: Log-Pwr
= Trig: Free Run Avg|Hold:> 1001100
#Atten: 26 dB

Mkr1 6.355 30 GHz
-36.515 dBm

Start 5.25000 GHz
#Res BW 1.0 MHz

Stop 5.43000 GHz
#VBW 3.0 MHz Sweep 1.00 ms (1001 pts)
nsG €3 Query INTERRUPTED
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802.11n(HT80) U-NII-2A Band edge-left side

T Agilent Spectrum Analyzer - Swept SA [Prototype - Limited Sale Allowed) =)
Qi .l e R i 0. ol o e : ALIGN AUTO 01:22:54 PM Jan 24, 20
Marker 1 5.137229707584 GHz - Avg Type: Log-Pwr
PNO: Fast 5 Trig: Free Run Avg|Hold:>1001100
& IFGain:Low #Atten: 26 dB
Ref Offset 0.5 dB Mkr1 5.137 2 GHz
19 gBidiv Ref 15.50 dBm -51.901 dBm

D N N N I

Start 5.0000 GHz Stop 5.4700 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.00 ms (1001 pts)

G €3 Query INTERRUPTED

802.11n(HT80) U-NII-2A Band edg

1 Agilent Spectrum Analyzer - Swept SA
| T R e j ALIGNAUTO
Marker 1 5.361872859040 GHz - Avg Type: Log-Pwr
P y Trig:Free Run Avg|Hold:> 1001100
#Atten: 26 dB

-right side

Ref Offset0.5 dB
1L%gdBldiv Ref 15.50 dBm

Z
:
7

Start 5.0000 GHz Stop 5.4700 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.00 ms (1001 pts)

nsG €3 Query INTERRUPTED
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802.11a U-NII-2C Band edge-left side

T Agilent Spectrum Analyzer - Swept SA
B R ealRe s S0 QA [
Marker 1 5.464570000000 GHz

(Prototype - Limited Sale Allowed)

— Trig:Free Run
Pl Fast S
PASS IFGain:Low  #Atten: 26 dB

Ref Offget0.6 dB
‘IL%gBldiv Ref 15.50 dBm

il I

Start 5.35000 GHz
#Res BW 1.0 MHz

#VBW 3.0 MHz
nsa €3 Query INTERRUPTED

Avg Type: Log-Pwr
Avg|Hold:>100/100

05:02:17 PM Jan 24, 20

Stop 5.54000 GHz
Sweep 1.00 ms (1001 pts)

802.11a U-NII-2C Band edge

1 Agilent Spectrum Analyzer - Swept SA
509

ight side

i i ALIGN AUTO
Marker 1 5.727600000000 GHz
P

)] Trig: Free Run
#Atten: 26 dB

Start 5.68000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz
nsG €3 Query INTERRUPTED

Avg Type: Log-Pwr
Avg|Hold:>100/100

Stop 5.85000 GHz
Sweep 1.00 ms (1001 pts)
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Reference No.: WTS18S12133823-6W

T Agilent Spectrum Analyzer - Swept SA

T e [ e
Marker 1 5.467800000000 GHz

PASS

Ref Offget0.6 dB

10 dBidiv. Ref 15.50 dBm
Log

Page 64 of 172

802.11n(HT20) U-NII-2C Band edge-left side

(Profotype - Limited Sale Allowed)
ALIGN AUTO
Avg Type: Log-Pwr
Avg|Hold:>100/100

05:17:01 PM Jan 24, 20
PNO: Fast o0 Trig: Free Run
IFGain:Low #Atten: 26 dB

D N I

Start 5.35000 GHz
#Res BW 1.0 MHz

G €3 Query INTERRUPTED

Stop 5.54000 GHz
#VBW 3.0 MHz

#Sweep 1.00 ms (1001 pts)

1 Agilent Spectrum Analyzer - Swept SA
509

i |
Marker 1_5.732360000000 GHz
3

Start 5.68000 GHz
#Res BW 1.0 MHz

nsG €3 Query INTERRUPTED

802.11n(HT20) U-NII-2C Band edge-right side

ALIGN AUTO

Avg Type: Log-Pwr
Avg|Hold:>100/100

)] Trig: Free Run
#Atten: 26 dB

Mkr1 6.732 36 GHz
-38.267 dBm

Stop 5.85000 GHz
#VBW 3.0 MHz

#Sweep 1.00 ms (1001 pts)
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802.11ac(HT20) U-NII-2C Band edge-left side

T Agilent Spectrum Analyzer - Swept SA (Prototype - Limited Sale Allowed)
B R ealRe s S0 QA [ : ALIGN AUTO
Marker 1 5.457160000000 GHz

Avg Type: Log-Pwr
— Trig:Free Run Avg|Hold:>1001100
Pl Fast S
PASS IFGain:Low * #Atten: 26 dB

05:17:45 PM Jan 24, 20

Ref Offset0.5 dB Mkr1 5.457 16 GHz
‘IL%gBldiv Ref 15.50 dBm

-44.211 dBm
D N N O

Start 5.35000 GHz
#Res BW 1.0 MHz

Stop 5.54000 GHz
#VBW 3.0 MHz #Sweep 1.00 ms (1001 pts)
MsG €3 Query INTERRUPTED

802.11ac(HT20) U-NII-2C Band edge-right side

1 Agilent Spectrum Analyzer - Swept SA (Prototype - Li
T e j ALIGH AUTO
Marker 1 5.735420000000 GHz

Pl

Avg Type: Log-Pwr
= Trig: Free Run Avg|Hold:> 1001100
#Atten: 26 dB

Start 5.68000 GHz
#Res BW 1.0 MHz

Stop 5.85000 GHz
#VBW 3.0 MHz #Sweep 1.00 ms (1001 pts)
nsG €3 Query INTERRUPTED
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802.11ac(HT40) U-NII-2C Band edge-left side

T Agilent Spectrum Analyzer - Swept SA (Prototype - Limited Sale Allowed)
B R ealRe s S0 QA [ : ALIGN AUTO
Marker 1 5.464200000000 GHz

Avg Type: Log-Pwr
— Trig:Free Run Avg|Hold:>1001100
Pl Fast S
PASS IFGain:Low * #Atten: 26 dB

05:27:08 PM Jan 24, 20

Mkr1 5.464 2 GHz
Ref Offset0.5 dB
19 geicy Reef 15.50 dBm -37.020 dBm

Start 5.3500 GHz
#Res BW 1.0 MHz

Stop 5.5500 GHz
#VBW 3.0 MHz #Sweep 1.00 ms (1001 pts)
MsG €3 Query INTERRUPTED

802.11ac(HT40) U-NII-2C Band edge-right side

1 Agilent Speclrnm Analyzer - Swept SA (Prototype - Li
T e j ALIGH AUTO
Marker 1 5. 731800000000 GHz

Pl

Avg Type: Log-Pwr
= Trig: Free Run Avg|Hold:> 1001100
#Atten: 26 dB

Start 5.6500 GHz Stop 5.8500 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 1.00 ms (1001 pts)
nsG €3 Query INTERRUPTED
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802.11n(HT40) U-NII-2C Band edge-left side

T Agilent Spectrum Analyzer - Swept SA (Prototype - Limited Sale Allowed)
B R ealRe e S0 QA [ : ALIGN AUTO
Marker 1 5.464800000000 GHz

Avg Type: Log-Pwr
— Trig:Free Run Avg|Hold:>1001100
Pl Fast S
PASS IFGain:Low * #Atten: 26 dB

05:30:18 PM Jan 24, 20

Ref Offget0.6 dB
‘ILOgBldlv Ref 15.50 dBm

Start 5.3500 GHz
#Res BW 1.0 MHz

Stop 5.5500 GHz
#VBW 3.0 MHz #Sweep 1.00 ms (1001 pts)
MsG €3 Query INTERRUPTED

802.11n(HT40) U-NII-2C Band edge-right side

x| |l=r|l5peclr||mAnalyzer Swept SA
o

Pt | } ALIGN AUTO
Marker 1 5. 732200000000 GHz
P

Avg Type: Log-Pwr
= Trig: Free Run Avg|Hold:> 1001100
#Atten: 26 dB

Start 5.6500 GHz Stop 5.8500 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 1.00 ms (1001 pts)
nsG €3 Query INTERRUPTED
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802.11ac(HT80) U-NII-2C Band edge-left side

T Agilent Spectrum Analyzer - Swept SA (Prototype - Limited Sale Allowed)
B R salRe S0 QA [ : ALIGN AUTO
Marker 1 5.467000000000 GHz

Avg Type: Log-Pwr
— Trig:Free Run Avg|Hold:>1001100
Pl Fast S
PASS IFGain:Low * #Atten: 26 dB

05:36:50 PM Jan 24, 20

Ref Offget0.6 dB
‘ILOgBldlv Ref 15.50 dBm

Start 5.3500 GHz
#Res BW 1.0 MHz

Stop 5.5500 GHz
#VBW 3.0 MHz #Sweep 1.00 ms (1001 pts)
MsG €3 Query INTERRUPTED

802.11ac(HT80) U-NII-2C Band edge-right side

1 Agilent Speclrnm Analyzer - Swept SA (Prototype - Li
T j ALIGH AUTO
Marker 1 5.734100000000 GHz

Pl

Avg Type: Log-Pwr
= Trig: Free Run Avg|Hold:> 1001100
#Atten: 26 dB

Mkr1 6.734 10 GHz
-51.545 dBm

Start 5.4700 GHz Stop 5.8500 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 1.00 ms (1001 pts)
nsG €3 Query INTERRUPTED
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802.11a U-NII-3 Band edge-left side

T T [ e
Marker 1 5.611035000000 GHz

(Prototype - Limited Sale Allowed)

PASS

PNO: Fast o0 Trig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 0.5 dB

ﬂ%gB'di" Ref 20.50 dBm

Avg Type: Log-Pwr
Avg|Hold:>100/100

Of:40:14 PM Jan 24, 20

et L L

Start 5.3500 GHz
#Res BW 1.0 MHz

#VBW 3.0 MHz
nsa €3 Query INTERRUPTED

Stop 5.7650 GHz
#Sweep 1.00 ms (1001 pts)

1 Agilent Spectrum Analyzer - Swept SA
509

802.11a U-NII-3 Band edge-ri

ht side

i i ALIGN AUTO
Marker 1 5.949300000000 GHz
P

)] Trig: Free Run
#Atten: 30 dB

Start 5.80500 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz
nsG €3 Query INTERRUPTED

Avg Type: Log-Pwr
Avg|Hold:>100/100

Stop 6.00000 GHz
#Sweep 1.00 ms (1001 pts)

Waltek Services (Shenzhen) Co.,Ltd.
http://www.waltek.com.cn



Reference No.: WTS18S512133823-6W Page 70 of 172

802.11n(HT20) U-NII-3 Band edge-left side

T Agilent Spectrum Analyzer - Swept SA (Prototype - Limited Sale Allowed)
B R ealRe S0 Qu A [ : ALIGN AUTO
Marker 1 5.620580000000 GHz

Avg Type: Log-Pwr
— Trig:Free Run Avg|Hold:>1001100
Pl Fast S
PASS IFGain:Low * #Atten: 30 dB

10:48:08 AM Jan 25, 201!

Ref Offget 0.6 dB
‘ILOgBldlv Ref 20.50 dBm

Start 5.3500 GHz Stop 5.7650 GHz
#Res BW 1.0 MHz VBW 50 MHz Sweep 1.00 ms (1001 pts)

STATUS

802.11n(HT20) U-NII-3 Band edg

x| |l=r|l5peclr||mAnalyzer Swept SA
o

Pt | } ALIGN AUTO
Marker 1 5. 929800000000 GHz
P

Avg Type: Log-Pwr
= Trig: Free Run Avg|Hold:> 1001100
#Atten: 30 dB

-right side

Start 5.80500 GHz Stop 6.00000 GHz
#Res BW 1.0 MHz VBW 50 MHz Sweep 1.00 ms (1001 pts)
nsG €3 Query INTERRUPTED
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802.11ac(HT20) U-NII-3 Band edge-left side

S0 5 e

(Profotype - Limited Sale Allowed)
g ALIGH AUTG 10:50:31 AM Jan 25, 2019
Marker 1 5.592775000000 GHz _ Pl e
PASS PNQ: Fast GO Trig: Free Run
IFGain:Low

Avg|Hold:>100/100
#Atten: 30 B
Ref Offset 0.5 dB

1LO gBldw Ref 20.50 dBm

Mkr1 5.592 775 GHz
-49.042 dBm

Start 5.3500 GHz
#Res BW 1.0 MHz

Stop 5.7650 GHz
VBW 50 MHz Sweep 1.00 ms (1001 pts)
msG €3 Query INTERRUPTED

802.11ac(HT20) U-NII-3 Band edge-right side
’l |=nl5peclrnmAnalyzer Swept SA

S0 &2

i |
Marker 1 5935455000000 GHz

ALIGN AUTO

Avg Type: Log-Pwr
= Trig: Free Run Avg|Hold:> 1001100
#Atten: 30 dB

Start 5.80500 GHz Stop 6.00000 GHz
#Res BW 1.0 MHz VBW 50 MHz Sweep 1.00 ms (1001 pts)
nsG €3 Query INTERRUPTED
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802.11ac(HT40) U-NII-3 Band edge-left side

T Agilent Spectrum Analyzer - Swept SA (Profotype - Limited Sale Allowed)

N o S e Y j ALIGN AUTO

Marker 1 5.645455000000 GHz . L e e
Pl Fast G Ttig:Free Run

PASS

o] Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

11:17:30 AMJan 25, 201!

Ref Offget 0.6 dB
‘ILOgBldlv Ref 20.50 dBm

Start 5.4700 GHz

Stop §.7850 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 1.00 ms (1001 pts)
nsa €3 Query INTERRUPTED sTATuS

802.11ac(HT40) U-NII-3 Band edge-left side
x| |l=r|l5peclr||m Analyzer - Swept SA (Prototype - Li
T e T j ALIGH AUTO
Marker 1 5. 933700000000 GHz i Avg Type: Log-Pur
P y Trig:Free Run Avg|Hold:> 1001100
#Atten: 30 dB

“I ||-.-.-r |v--|1-|ﬂ|—-r- -n—| e R
Start 5.7450 GHz

Stop 6.0000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 1.00 ms (1001 pts)
nsG €3 Query INTERRUPTED
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802.11n(HT40) U-NII-3 Band edge-left side

T Agilent Spectrum Analyzer - Swept SA [Prototype - Limited Sale Allowed) =)
QUi R iSO i ACE e ! ALIGN AUTO 11:21:55 AM Jan 25, 201!
Marker 1 5.608915000000 GHz : Avg Type: Log-Pwr

PNO: Fast 5 Trig: Free Run Avg|Hold:>1001100
PASS IFGain:Low #Atten: 30 dB

Ref Offget 0.6 dB
‘ILOgBldlv Ref 20.50 dBm

1—1vn| " I-|-|| N
Start 5.4700 GHz Stop §.7850 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 1.00 ms (1001 pts)

802.11n(HT40) U-NII-3 Band edge-right side

7 Agilent Speclrnm Analyzer - Swept SA
Q10 i o j ALIGNAUTO
Marker 1 5. 932680000000 GHz - Avg Type: Log-Pwr
P y Trig:Free Run Avg|Hold:> 1001100
#Atten: 30 dB

Start 5.7450 GHz Stop 6.0000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 1.00 ms (1001 pts)

nsG €3 Query INTERRUPTED
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802.11ac(HT80) U-NII-3 Band edge-left side

ilent Spectrum Analyzer - Swept SA (Prototype - Limited Sale Allowed)
B R ealRe S0 QA [ : ALIGN AUTO
Marker 1 5.645455000000 GHz Avg Type: Log-Pwr

P AvglHold:>100/100
PASS

Trig: Free Run
#Atten: 30 dB

Ref Offget 0.6 dB
‘IL%gBldiv Ref 20.50 dBm

Dl

Start 5.4700 GHz
#Res BW 1.0 MHz

Stop 5.7850 GHz
#VBW 3.0 MHz #Sweep 1.00 ms (1001 pts)
MsG €3 Query INTERRUPTED

802.11ac(HT80) U-NII-3 Band edge-left side

1 Agilent Spectrum Analyzer - Swept SA (Prototype - Limited Sale Allowed)
T e T j ALIGH AUTO
Marker 1 5.933700000000 GHz

Avg Type: Log-Pwr
PNO: Fast 0 Trig: Free Run Avg|Hold:> 1001100
IFGain:Low #Atten: 30 dB

Start 5.7450 GHz
#Res BW 1.0 MHz

Stop 6.0000 GHz
#VBW 3.0 MHz #Sweep 1.00 ms (1001 pts)
nsG €3 Query INTERRUPTED
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12 26 dB Bandwidth and 99% Occupied Bandwidth
Test Requirement: 47 CFR Part 15C Section 15.407
Test Method: KDB 789033 D02 General U-NIl Test Procedures New Rules v02r01
Test Limit: No re§tr_iction limits for U-NII-1/II/III. Within t.he 5.725-5.85 GHz band,
the minimum 6 dB bandwidth of U-NII devices shall be at least 500
kHz.
Test Result: PASS
12.1 Test Procedure:
1. Remove the antenna from the EUT and then connect a low RF cable from the antenna port to the
spectrum;
2. Set the spectrum analyzer: RBW = 100kHz, VBW = 300kHz
12.2 Test Result:
Operation 26 dB Bandwidth (MHz) 99% Bandwidth (MHz)
Band mode Low Middle High Low Middle High
802.11a 23.44 23.54 23.05 17.761 17.775 17.744
802.11n(HT20) 22.67 24.15 23.35 17.770 17.771 17.762
U- |[802.11ac(HT20) 22.99 23.84 22.99 17.753 17.748 17.767
NII-1 | 802.11n(HT40) 40.95 / 41.53 36.186 / 36.210
802.11ac(HT40) 40.89 / 41.15 36.213 / 36.207
802.11ac(HT80) 82.74 / / 75.518 / /
Operation 26 dB Bandwidth (MHz) 99% Bandwidth (MHz)
Band mode Low Middle High Low Middle High
802.11a 23.80 23.65 24.06 17.785 17.779 17.778
802.11n(HT20) 22.81 23.72 23.28 17.768 17.783 17.789
v 802.11ac(HT20) 24.95 23.16 22.97 17.767 17.775 17.767
I\zl: 802.11n(HT40) 41.29 / 41.24 36.208 / 36.219
802.11ac(HT40) 41.39 / 41.18 36.223 / 36.234
802.11ac(HT80) 82.82 / / 75.615 / /
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Operation 26 dB Bandwidth (MHz) 99% Bandwidth (MHz)
Band mode Low Middle High Low Middle High
802.11a 23.07 23.65 23.89 17.764 17.774 17.788
802.11n(HT20) 23.24 23.66 23.08 17.793 17.767 17.787
Y 802.11ac(HT20) 24.61 24.31 23.70 17.793 17.783 17.806
I\zll 802.11n(HT40) 40.57 41.27 41.21 36.216 36.171 36.203
802.11ac(HT40) 40.98 41.37 40.66 36.228 36.192 36.158
802.11ac(HT80) 83.51 / 82.92 75.609 / 75.597
Ban Operation 26 dB Bandwidth 6 dB Bandwidth (MHz) 99% Bandwidth (MHz)
d mode )
Low | Middle | High Low Middle | High Low Middle | High
802.11a 23.38 | 22.95 | 2342 | 15.05 | 13.85 | 14.30 | 17.781 | 17.769 | 17.789
802.11n(HT20) | 23.83 | 23.85 | 23.23 | 15.88 | 16.24 | 15.15 | 17.758 | 17.801 | 17.768
U- |[802.11ac(HT20) | 23.07 | 23.86 | 23.85 | 17.54 | 15.14 | 13.78 | 17.789 | 17.775 | 17.831
NII-3 | 802.11n(HT40) | 41.26 / 41.14 | 36.02 / 35.68 | 36.211 / 36.240
802.11ac(HT40) | 41.34 / 41.17 | 35.43 / 35.89 | 36.238 / 36.214
802.11ac(HT80) | 83.60 / / 76.02 / / 75.688 / /
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Test result plots shown as follows:
802.11a U-NII-1 Low channel

T Agilent Spectrum Analyzer - Occupied BW. (Prototype - Limited Sale Allowed)
syshsc i i ALTGN AUTO 05:24:47 PM Jan 23,

Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None
o Trig:Free Run Avg|Hold:>10/10

#IFGain:Low B HAtten: 20 dB Radio Device: BTS

Ref Offset 0.5 dB
Ref 15.50 dBm

P I I N N
--|——mm——\--
I .

Span 30 MHz
#VBW 680 kHz Sweep 1ms

Occupied Bandwidth Total Power 13.9 dBm
17.761 MHz

Transmit Freq Error 31.988 kHz OBW Power 99.00 %

x dB Bandwidth 23.44 MHz x dB -26.00 dB

MSG STATUS

802.11a U-NII-1 Middle channel

|Ag|l=r|l Speclrnm Analyzer, - Occupied BW (Prototype - Limited Sale Allowed)
Qs R S0 i o | e : ALIGN AUTO 05:26:38 FM 13

Center Freq 5.200000000 GHz Center Freq: 5.200000000 GHz Radio Std: None
o Trig:Free Run Avg|Hold:>10/10

HFGainiLow  #Atten: 20 dB Radio Device: BTS

Ref Offset 0.6 dB
Ref 15.50 dBm

#Res BW 220 kHz #VBW 680 kHz

Occupied Bandwidth Total Power 13.7 dBm
17.775 MHz

Transmit Freq Error 9.277 kHz OBW Power 99.00 %

x dB Bandwidth 23.54 MHz x dB -26.00 dB

nSG €3 Query INTERRUPTED
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802.11a U-NII-1 High channel
T Agilent Spectrum Analyzer - Occupied BW (Prototype - Limited Sale Allowed)
O T S Y ALIGN AUTO
Center Freq 5.240000000 GHz el iren 0 UL Gl

o Trig:Free Run Avg|Hold:>10/10
.
#IFGain:Low #Atten: 20 dB

05:27:04 PM Jan 23,
Radio Std: None

Radio Device: BTS

Ref Offset 0.5 dB
10 dBidiv Ref 15.50 dBm
Log

Span 30 MHz
Sweep 1ms

#VBW 680 kHz
Occupied Bandwidth Total Power 13.6 dBm
17.744 MHz
Transmit Freq Error 11.027 kHz OBW Power 99.00 %

x dB Bandwidth 23.05 MHz x dB -26.00 dB

nsa € Query INTERRUPTED

802.11n(HT20) U-NII-1 Low channel

|Ag|l=r|l Speclrnm Analyzer, - Occupied BW (Prototype - Limited Sale Allowed)
Qs R S0 i o | : ALIGN AUTO 05:28:02 PM Ja
Center Freq 5.180000000 GHz Center Freq: 5160000000 GH Radio Std: None

z
(] Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 20 dB

Radio Device: BTS
Ref Offset0.5 dB
Ref 15.50 dBm

#Res BW 220 kHz #VBW 680 kHz

Occupied Bandwidth Total Power 13.1 dBm
17.770 MHz

Transmit Freq Error 4.243 kHz OBW Power 99.00 %
x dB Bandwidth 22.67 MHz x dB -26.00 dB

nSG €3 Query INTERRUPTED
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802.11n(HT20) U-NII-1 Middle channel

T Agilent Spectrum Analyzer - Occupied BW (Prototype - Limited Sale Allowed)
B R U Re el s A e B ALIGN SUTO 05:27:47 PM Jan 23,
Center Freq 5.200000000 GHz Center Freq: 5.200000000 GHz Radio Std: None
) Trig: Free Run Avg|Hold:>10/10
#IFGain:Low HAtten: 20 dB Radio Device: BTS

Ref Offset 0.5 dB
10 dBidiv Ref 15.50 dBm
L

T 1 [ T [ [ [ [ T T ]
o e T
I I i N0t i W I
I I B

Span 30 MHz
#VBW 680 kHz Sweep 1ms

Occupied Bandwidth Total Power 13.1 dBm
17.771 MHz

Transmit Freq Error 9.686 kHz OBW Power 99.00 %

x dB Bandwidth 24.15 MHz x dB -26.00 dB

nsa € Query INTERRUPTED

802.11n(HT20) U-NII-1 High channel

|Ag|l=r|l Speclrnm Analyzer, - Occupied BW (Prototype - Limited Sale Allowed)
T | e W o e : ALIGN AUTO 05:27:31FM 13
Center Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Radio Std: None
() Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 20 dB Radio Device: BTS

Ref Offset 0.6 dB
Ref 15.50 dBm

#Res BW 220 kHz #VBW 680 kHz

Occupied Bandwidth Total Power 13.7 dBm
17.762 MHz

Transmit Freq Error 2.242 kHz OBW Power 99.00 %
x dB Bandwidth 23.35 MHz x dB -26.00 dB

nSG €3 Query INTERRUPTED
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802.11ac(HT20) U-NII-1 Low channel

T Agilent Spectrum Analyzer - Occupied BW (Prototype - Limited Sale Allowed)
U ne s odaca i) ALIGNAUTO
Center Freq 5.180000000 GHz el iren 0 UL Gl

o Trig:Free Run Avg|Hold:>10/10
.
#IFGain:Low #Atten: 20 dB

05:28:24 PM Jan 23,
Radio Std: None

Radio Device: BTS

Ref Offset 0.5 dB
Ref 15.50 dBm

ST/ I .
I o R A N A N R M, SO0
™

Span 30 MHz
Sweep 1ms

#VBW 680 kHz
Occupied Bandwidth Total Power 13.3 dBm
17.753 MHz
Transmit Freq Error 30.653 kHz OBW Power 99.00 %

x dB Bandwidth 22.99 MHz x dB -26.00 dB

nsa € Query INTERRUPTED

802.11ac(HT20) U-NII-1 Middle channel

|Ag|l=r|l Speclrnm Analyzer, - Occupied BW (Prototype - Limited Sale Allowed)
Qs R S0 i o | e : ALIGN AUTO 0528141 PM Ja
Center Freq 5.200000000 GHz Center Freq: 5.200000000 GH Radio Std: None

z
(] Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 20 dB

Radio Device: BTS
Ref Offset0.5 dB
1LO dB/div Ref 15.50 dBm

#Res BW 220 kHz #VBW 680 kHz

Occupied Bandwidth Total Power 13.7 dBm
17.748 MHz

Transmit Freq Error -9.701 kHz OBW Power 99.00 %
x dB Bandwidth 23.84 MHz x dB -26.00 dB

nSG €3 Query INTERRUPTED
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802.11ac(HT20) U-NII-1 High channel

T Agilent Spectrum Analyzer - Occupied BW. (Prototype - Limited Sale Allowed)
syshsc i i ALTGN AUTO 05:26:58 PM Jan 23,

Center Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Radio Std: None
o Trig:Free Run Avg|Hold:>10/10

#IFGain:Low B HAtten: 20 dB Radio Device: BTS

Ref Offset 0.5 dB
10 dBidiv Ref 15.50 dBm
Lo

Span 30 MHz
#VBW 680 kHz Sweep 1ms

Occupied Bandwidth Total Power 13.2 dBm
17.767 MHz

Transmit Freq Error -7.331 kHz OBW Power 99.00 %

x dB Bandwidth 22.99 MHz x dB -26.00 dB

nsa € Query INTERRUPTED

802.11n(HT40) U-NII-1 Low channel

|Ag|l=r|l Speclrnm Analyzer, - Occupied BW (Prototype - Limited Sale Allowed)
Qs R 0 i o | : ALIGN AUTO 05:58/57 FM Ta

Center Freq 5.190000000 GHz Center Freq: 5.190000000 GHz Radio Std: None
o Trig:Free Run Avg|Hold:>10/10

HFGainiLow  #Atten: 26 dB Radio Device: BTS

Ref Offset 0.6 dB
Ref 15.50 dBm

,,,,,,

#Res BW 430 kHz #VBW 1.3 MHz

Occupied Bandwidth Total Power 14.0 dBm
36.186 MHz

Transmit Freq Error 45,129 kHz OBW Power 99.00 %
x dB Bandwidth 40.95 MHz x dB -26.00 dB

nSG €3 Query INTERRUPTED
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802.11n(HT40) U-NII-1 Highchannel

T Agilent Spectrum Analyzer - Occupied BW. (Prototype - Limited Sale Allowed)
syshsc i i ALTGN AUTO 05:58:17 PM Jan 23,

Center Freq 5.230000000 GHz Center Freq: 5.230000000 GHz Radio Std: None
o Trig:Free Run Avg|Hold:>10/10

#IFGain:Low B HAtten: 26 dB Radio Device: BTS

Ref Offset 0.5 dB
Ref 15.50 dBm

Span 60 MHz
#VBW 1.3 MHz Sweep 1ms

Occupied Bandwidth Total Power 14.2 dBm
36.210 MHz

Transmit Freq Error 25.051 kHz OBW Power 99.00 %

x dB Bandwidth 41.53 MHz x dB -26.00 dB

nsa € Query INTERRUPTED

802.11ac(HT40) U-NII-1 Low channel

|Ag|l=r|l Speclrnm Analyzer, - Occupied BW (Prototype - Limited Sale Allowed)
Qs R 0 i o | : ALIGN AUTO 05156116 FM Ta

Center Freq 5.190000000 GHz Center Freq: 5.190000000 GHz Radio Std: None
o Trig:Free Run Avg|Hold:>10/10

HFGainiLow  #Atten: 26 dB Radio Device: BTS

Ref Offset 0.6 dB
Ref 15.50 dBm

#Res BW 430 kHz #VBW 1.3 MHz

Occupied Bandwidth Total Power 14.1 dBm
36.213 MHz

Transmit Freq Error 38.369 kHz OBW Power 99.00 %
x dB Bandwidth 40.89 MHz x dB -26.00 dB

nSG €3 Query INTERRUPTED
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802.11ac(HT40) U-NII-1 High channel

T Agilent Spectrum Analyzer - Occupied BW. (Prototype - Limited Sale Allowed)
syshsc i i ALTGN AUTO 05:57:23 PM Jan 23,

Center Freq 5.230000000 GHz Center Freq: 5.230000000 GHz Radio Std: None
o Trig:Free Run Avg|Hold:>10/10

#IFGain:Low B HAtten: 26 dB Radio Device: BTS

Ref Offset 0.5 dB
10 dBidiv Ref 15.50 dBm
Lo

Span 60 MHz
#VBW 1.3 MHz Sweep 1ms

Occupied Bandwidth Total Power 14.5 dBm
36.207 MHz

Transmit Freq Error 17.646 kHz OBW Power 99.00 %

x dB Bandwidth 41.15 MHz x dB -26.00 dB

nsa € Query INTERRUPTED

802.11ac(HT80) U-NII-1 Low channel

|Ag|lenl Spectrum Analyzer - Occupied BW. (Prototype - Limited Sale Allowed)
| T e e R : ALIGN AUTO! 06:27:58 PM Jan 23,
Center Freq 5.210000000 GHz Center Freq: 5.210000000 GHz Radio Std: None
& Trig: Free Run Avg|Hold:>10M10
#IFGain:Low #Atten: 26 dB Radio Device: BTS

Ref Offset 0.5 dB
Ref 15.50 dBm

Center 5.21 GHz
#Res BW 820 kHz #VBW 2.7 MHz

Occupied Bandwidth Total Power 14.6 dBm
75.518 MHz

Transmit Freq Error 90.639 kHz OBW Power 99.00 %

x dB Bandwidth 82.74 MHz x dB -26.00 dB

usc €3 Query INTERRUPTED
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802.11a U-NII-2A Low channel

T Agilent Spectrum Analyzer - Occupied BW (Prototype - Limited Sale Allowed) [ =]
syshsc i i ALTGN AUTO 11:44:34 AM Jan 24, 2019

Center Freq 5.260000000 GHz Center Freq: 5.260000000 GHz Radio Std: None
o Trig:Free Run Avg|Hold:>10/10

#IFGain:Low B HAtten: 20 dB Radio Device: BTS

Ref Offset 0.5 dB
Ref 20.50 dBm

Span 30 MHz
#VBW 680 kHz Sweep 1ms

Occupied Bandwidth Total Power 14.9 dBm
17.785 MHz

Transmit Freq Error 15.400 kHz OBW Power 99.00 %

x dB Bandwidth 23.80 MHz x dB -26.00 dB

MSG STATUS

802.11a U-NII-2A Middle channel

1 Agilent Spectrum Analyzer, - Occupied BW (Prototype - Limited Sale Allowed)
Qs R S0 i o | e : ALIGN AUTO L1:47:14 AMJan 24, 201

Center Freq 5.280000000 GHz Center Freq: 5.260000000 GHz Radio Std: None
o Trig:Free Run Avg|Hold:>10/10

HFGainiLow  #Atten: 20 dB Radio Device: BTS

Ref Offset 0.6 dB
Ref 20.50 dBm

#Res BW 220 kHz #VBW 680 kHz
Occupied Bandwidth Total Power 14.3 dBm
17.779 MHz

Transmit Freq Error -3.941 kHz OBW Power 99.00 %
x dB Bandwidth 23.65 MHz x dB -26.00 dB

nSG €3 Query INTERRUPTED
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802.11a U-NII-2A High channel

T Agilent Spectrum Analyzer - Occupied BW

S0 ol

(Prototype - Limited Sale Allowed)

ALIGN AUTO 11:48:09 AMJan 24, 201%

Center Freq 5.320000000 GHz

#IFGain:Low

Ref Offset 0.5 dB
Ref 20.50 dBm

Occupied Bandwidth

17.778 MHz
7.229 kHz
24.06 MHz

Transmit Freq Error
x dB Bandwidth

nsa € Query INTERRUPTED

— Trig:Free Run

Center Freq: 5.320000000 GHz
Avg|Hold:>10/10

Radio Std: None

#Atten: 20 dB Radio Device: BTS

Span 30 MHz

#VBW 680 kHz Sweep 1ms

Total Power 14.0 dBm

OBW Power
x dB

99.00 %
-26.00 dB

802.11n(HT20) U-NII-2A Low channel

|Ag|l=r|l Speclrnm Analyzer, - Occupied BW

(Prototype - Limited Sale Allowed)

ALIGN AUTO 12:06:30 PM Jan 24, 2019

=
Center Freq 5.260000000 GHz

Ref Offset 0.6 dB
Ref 20.50 dBm

#Res BW 220 kHz
Occupied Bandwidth
17.768 MHz

698 Hz
22.81 MHz

Transmit Freq Error
x dB Bandwidth

nSG €3 Query INTERRUPTED

o Trig:Free Run
=
#IFGain:Low

Center Freq: 5.260000000 GHz
Avg|Hold:>10/10

Radio Std: None

#Atten: 26 dB Radio Device: BTS

#VBW 680 kHz

Total Power 14.1 dBm

OBW Power
x dB

99.00 %
-26.00 dB
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802.11n(HT20) U-NII-2A Middle channel

T Agilent Spectrum Analyzer - Occupied BW (Prototype - Limited Sale Allowed) [ =]
T i ALTGN AUTO 12:05:31 PM Jan 24, 201
Center Freq 5.280000000 GHz Center Freq: 5.280000000 GHz Radio Std: None
) Trig: Free Run Avg|Hold:>10/10
#IFGain:Low HAtten: 26 dB Radio Device: BTS

Ref Offset 0.5 dB
Ref 20.50 dBm

Span 30 MHz
#VBW 680 kHz Sweep 1ms

Occupied Bandwidth Total Power 14.0 dBm
17.783 MHz

Transmit Freq Error -254 Hz OBW Power 99.00 %
x dB Bandwidth 23.72 MHz x dB -26.00 dB

nsa € Query INTERRUPTED

802.11n(HT20) U-NII-2A High channel

|Ag|l=r|l Speclrnm Analyzer, - Occupied BW (Prototype - Limited Sale Allowed)
B s [ R [ ool Gl i ALIGN AUTO 12:04:32 PM Jan 24, 201
Center Freq 5.320000000 GHz Center Freq: 5.320000000 GHz Radio Std: None
() Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 26 dB Radio Device: BTS

Ref Offset 0.6 dB
Ref 20.50 dBm

#Res BW 220 kHz #VBW 680 kHz

Occupied Bandwidth Total Power 13.8 dBm
17.789 MHz

Transmit Freq Error 8.802 kHz OBW Power 99.00 %
x dB Bandwidth 23.28 MHz x dB -26.00 dB

nSG €3 Query INTERRUPTED
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802.11ac(HT20) U-NII-2A Low channel

T Agilent Spectrum Analyzer - Occupied BW (Prototype - Limited Sale Allowed) [ =]
T i ALTGN AUTO 12:07:36 PM Jan 24, 201
Center Freq 5.260000000 GHz Center Freq: 5.260000000 GHz Radio Std: None
) Trig: Free Run Avg|Hold:>10/10
#IFGain:Low HAtten: 26 dB Radio Device: BTS

Ref Offset 0.5 dB
Ref 20.50 dBm

Span 30 MHz
#VBW 680 kHz Sweep 1ms

Occupied Bandwidth Total Power 13.8 dBm
17.767 MHz

Transmit Freq Error 6.610 kHz OBW Power 99.00 %

x dB Bandwidth 24.95 MHz x dB -26.00 dB

nsa € Query INTERRUPTED

802.11ac(HT20) U-NII-2A Middle channel

|Ag|l=r|l Speclrnm Analyzer, - Occupied BW (Prototype - Limited Sale Allowed)
B s [ R [ ool Gl i ALIGN AUTO 12:08:17 PM Jan 24, 2019
Center Freq 5.280000000 GHz Center Freq: 5.260000000 GHz Radio Std: None
() Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 26 dB Radio Device: BTS

Ref Offset 0.6 dB
Ref 20.50 dBm

#Res BW 220 kHz #VBW 680 kHz

Occupied Bandwidth Total Power 13.8 dBm
17.775 MHz

Transmit Freq Error 9.926 kHz OBW Power 99.00 %
x dB Bandwidth 23.16 MHz x dB -26.00 dB

nSG €3 Query INTERRUPTED
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802.11ac(HT20) U-NII-2A High channel

T Agilent Spectrum Analyzer - Occupied BW (Prototype - Limited Sale Allowed) [ =]
syshsc i i ALTGN AUTO 12:09:02 PM Jan 24, 201

Center Freq 5.320000000 GHz Center Freq: 5.320000000 GHz Radio Std: None
o Trig:Free Run Avg|Hold:>10/10

#IFGain:Low B HAtten: 26 dB Radio Device: BTS

Ref Offset 0.5 dB
Ref 20.50 dBm

Span 30 MHz
#VBW 680 kHz Sweep 1ms

Occupied Bandwidth Total Power 13.5 dBm
17.767 MHz

Transmit Freq Error -19.267 kHz OBW Power 99.00 %

x dB Bandwidth 22.97 MHz x dB -26.00 dB

nsa € Query INTERRUPTED

802.11n(HT40) U-NII-2A Low channel

1 Agilent Spectrum Analyzer, - Occupied BW (Prototype - Limited Sale Allowed)
| e N o e : ALIGN AUTO 12:155:27 PM Jan 24, 2014

Center Freq 5.270000000 GHz Center Freq: 5.270000000 GHz Radio Std: None
o Trig:Free Run Avg|Hold:>10/10

HFGainiLow  #Atten: 26 dB Radio Device: BTS

Ref Offset 0.6 dB
Ref 20.50 dBm

#Res BW 430 kHz #VBW 1.3 MHz

Occupied Bandwidth Total Power 14.8 dBm
36.208 MHz

Transmit Freq Error 25.758 kHz OBW Power 99.00 %
x dB Bandwidth 41.29 MHz x dB -26.00 dB

nSG €3 Query INTERRUPTED
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802.11n(HT40) U-NII-2A High channel

T Agilent Spectrum Analyzer - Occupied BW (Prototype - Limited Sale Allowed) [ =]
T i ALTGN AUTO 12:54:31 PM Jan 24, 201
Center Freq 5.310000000 GHz Center Freq: 5.310000000 GHz Radio Std: None
) Trig: Free Run Avg|Hold:>10/10
#IFGain:Low HAtten: 26 dB Radio Device: BTS

Ref Offset 0.5 dB
10 dBidiv Ref 20.50 dBm
Lo

Span 60 MHz
#VBW 1.3 MHz Sweep 1ms

Occupied Bandwidth Total Power 15.2 dBm
36.219 MHz

Transmit Freq Error 24.741 kHz OBW Power 99.00 %

x dB Bandwidth 41.24 MHz x dB -26.00 dB

nsa € Query INTERRUPTED

802.11ac(HT40) U-NII-2A Low channel

|Ag|l=r|l Speclrnm Analyzer, - Occupied BW (Prototype - Limited Sale Allowed)
B s [ R [ ool Gl i ALIGN AUTO 12:49:10 PM Jan 24, 2019
Center Freq 5.270000000 GHz Center Freq: 5.270000000 GHz Radio Std: None
() Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 26 dB Radio Device: BTS

Ref Offset 0.6 dB
Ref 20.50 dBm

#Res BW 430 kHz #VBW 1.3 MHz

Occupied Bandwidth Total Power 14.8 dBm
36.223 MHz

Transmit Freq Error 16.141 kHz OBW Power 99.00 %
x dB Bandwidth 41.39 MHz x dB -26.00 dB

nSG €3 Query INTERRUPTED
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802.11ac(HT40) U-NII-2A High channel

T Agilent Spectrum Analyzer - Occupied BW (Prototype - Limited Sale Allowed) fEx
e e : ALIGN AUTO 12:50:45 P Jan 24, 2014

Center Freq 5.310000000 GHz Center Freq: 5.310000000 GHz Radio Std: Nene
— Trig:Free Run Avg|Hold:=>10M0

#IF Gain:Low " HAtten: 26 dB Radio Device: BTS

Ref Offset 0.5 dB.
Ref 20.50 dBm

Span 60 MHz
#VBW 1.3 MHz Sweep 1ms

QOccupied Bandwidth Total Power 14.5 dBm
36.234 MHz

Transmit Freq Error 2.922 kHz OBW Power 99.00 %

x dB Bandwidth 41.18 MHz x dB -26.00 dB

use €3 Query INTERRUPTED

802.11ac(HT80) U-NII-2A Low channel

T Agilent Spectrum Analyzer - Occupied BW (Prototype - Limited Sale Allowed)
B s [ R [ ool Gl i ALIGN AUTO 01:02:21 PM Jan 24, 2015}
Center Freq 5.290000000 GHz Center Freq: 5.290000000 GHz Radio Std: None
() Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 26 dB Radio Device: BTS

Ref Offset 0.6 dB
Ref 20.50 dBm

#Res BW 820 kHz #VBW 2.7 MHz

Occupied Bandwidth Total Power 14.8 dBm
75.615 MHz

Transmit Freq Error 72.696 kHz OBW Power 99.00 %
x dB Bandwidth 82.82 MHz x dB -26.00 dB

nSG €3 Query INTERRUPTED
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802.11a U-NII-2C Low channel

T Agilent Spectrum Analyzer - Occupied BW (Prototype - Limited Sale Allowed) [ =]
syshsc i i ALTGN AUTO 05:08:13 PM Jan 24, 2015}

Center Freq 5.500000000 GHz Center Freq: 5.500000000 GHz Radio Std: None
o Trig:Free Run Avg|Hold:>10/10

#IFGain:Low B HAtten: 26 dB Radio Device: BTS

Ref Offset 0.5 dB
Ref 20.50 dBm

Span 30 MHz
#VBW 680 kHz Sweep 1ms

Occupied Bandwidth Total Power 13.5 dBm
17.764 MHz

Transmit Freq Error 515 Hz OBW Power 99.00 %

x dB Bandwidth 23.07 MHz x dB -26.00 dB

nsa € Query INTERRUPTED

802.11a U-NII-2C Middle channel

1 Agilent Spectrum Analyzer, - Occupied BW (Prototype - Limited Sale Allowed)
QN Ll s R S0 i o | : ALIGN AUTO 05:07:34 PM Jan 24, 2019

Center Freq 5.600000000 GHz Center Freq: 5.600000000 GHz Radio Std: None
o Trig:Free Run Avg|Hold:>10/10

HFGainiLow  #Atten: 26 dB Radio Device: BTS

Ref Offset 0.6 dB
Ref 20.50 dBm

#Res BW 220 kHz #VBW 680 kHz

Occupied Bandwidth Total Power 14.0 dBm
17.774 MHz

Transmit Freq Error -10.703 kHz OBW Power 99.00 %

x dB Bandwidth 23.65 MHz x dB -26.00 dB

nSG €3 Query INTERRUPTED

Waltek Services (Shenzhen) Co.,Ltd.
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802.11a U-NII-2C High channel

T Agilent Spectrum Analyzer - Occupied BW

501G ol

(Prototype - Limited Sale Allowed)

ALIGN AUTO 05:06:26 PM Jan 24, 2015

Center Freq 5.700000000 GHz

#IFGain:Low

Ref Offset 0.5 dB
Ref 20.50 dBm

Occupied Bandwidth

17.788 MHz
-3.262 kHz
23.89 MHz

Transmit Freq Error
x dB Bandwidth

nsa € Query INTERRUPTED

— Trig:Free Run

Center Freq: 5.700000000 GHz
Avg|Hold:>10/10

Radio Std: None

#Atten: 26 dB Radio Device: BTS

Span 30 MHz

#VBW 680 kHz Sweep 1ms

Total Power 14.9 dBm

OBW Power
x dB

99.00 %
-26.00 dB

802.11n(HT20) U-NII-2C Low channel

1 Agilent Spectrum Analyzer, - Occupied BW
R

(Prototype - Limited Sale Allowed)

ALIGN AUTO 05:12:43 PM Jan 24, 2019

o =
Center Freq 5.500000000 GHz

Ref Offset 0.6 dB
Ref 20.50 dBm

#Res BW 220 kHz
Occupied Bandwidth
17.793 MHz

-16.851 kHz
23.24 MHz

Transmit Freq Error
x dB Bandwidth

nSG €3 Query INTERRUPTED

o Trig:Free Run
=
#IFGain:Low

Center Freq: 5.500000000 GHz
Avg|Hold:>10/10

Radio Std: None

#Atten: 26 dB Radio Device: BTS

#VBW 680 kHz

Total Power 13.4 dBm

OBW Power
x dB

99.00 %
-26.00 dB

Waltek Services (Shenzhen) Co.,Ltd.
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802.11n(HT20) U-NII-2C Middle channel

T Agilent Spectrum Analyzer - Occupied BW (Prototype - Limited Sale Allowed) [ =]
T i ALTGN AUTO 05:13:29 PM Jan 24, 2015}
Center Freq 5.600000000 GHz Center Freq: 5600000000 GHz Radio Std: None
) Trig: Free Run Avg|Hold:>10/10
#IFGain:Low HAtten: 26 dB Radio Device: BTS

Ref Offset 0.5 dB
Ref 20.50 dBm

Span 30 MHz
#VBW 680 kHz Sweep 1ms

Occupied Bandwidth Total Power 13.8 dBm
17.767 MHz

Transmit Freq Error -8.854 kHz OBW Power 99.00 %

x dB Bandwidth 23.66 MHz x dB -26.00 dB

nsa € Query INTERRUPTED

802.11n(HT20) U-N1I-2C High channel

|Ag|l=r|l Speclrnm Analyzer, - Occupied BW (Prototype - Limited Sale Allowed)
B s [ R [ ool Gl i ALIGN AUTO 05:14:57 PM Jan 24, 2015}
Center Freq 5.700000000 GHz Center Freq: 5.700000000 GHz Radio Std: None
() Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 26 dB Radio Device: BTS

Ref Offset 0.6 dB
Ref 20.50 dBm

#Res BW 220 kHz #VBW 680 kHz

Occupied Bandwidth Total Power 14.9 dBm
17.787 MHz

Transmit Freq Error -1.824 kHz OBW Power 99.00 %
x dB Bandwidth 23.08 MHz x dB -26.00 dB

nSG €3 Query INTERRUPTED

Waltek Services (Shenzhen) Co.,Ltd.
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802.11ac(HT20) U-NII-2C Low channel

T Agilent Spectrum Analyzer - Occupied BW (Prototype - Limited Sale Allowed) [ =]
T i ALTGN AUTO 05:20:07 PM Jan 24, 2015}
Center Freq 5.500000000 GHz Center Freq: 5.500000000 GHz Radio Std: None
) Trig: Free Run Avg|Hold:>10/10
#IFGain:Low HAtten: 26 dB Radio Device: BTS

Ref Offset 0.5 dB
10 dBidiv Ref 20.50 dBm
Lo

Span 30 MHz
#VBW 680 kHz Sweep 1ms

Occupied Bandwidth Total Power 13.1 dBm
17.793 MHz

Transmit Freq Error 2.468 kHz OBW Power 99.00 %

x dB Bandwidth 24.61 MHz x dB -26.00 dB

nsa € Query INTERRUPTED

802.11ac(HT20) U-NII-2C Middle channel

|Ag|l=r|l Speclrnm Analyzer, - Occupied BW (Prototype - Limited Sale Allowed)
B s [ R [ ool Gl i ALIGN AUTO 05:19:21 PM Jan 24, 2015}
Center Freq 5.600000000 GHz Center Freq: 5.600000000 GHz Radio Std: None
() Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 26 dB Radio Device: BTS

Ref Offset 0.6 dB
Ref 20.50 dBm

#Res BW 220 kHz #VBW 680 kHz

Occupied Bandwidth Total Power 13.5 dBm
17.783 MHz

Transmit Freq Error -11.238 kHz OBW Power 99.00 %
x dB Bandwidth 24.31 MHz x dB -26.00 dB

nSG €3 Query INTERRUPTED

Waltek Services (Shenzhen) Co.,Ltd.
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802.11ac(HT20) U-NII-2C High channel

T Agilent Spectrum Analyzer - Occupied BW (Prototype - Limited Sale Allowed) [ =]
syshsc i i ALTGN AUTO 05:18:37 PM Jan 24, 20153

Center Freq 5.700000000 GHz Center Freq: 5.700000000 GHz Radio Std: None
o Trig:Free Run Avg|Hold:>10/10

#IFGain:Low B HAtten: 26 dB Radio Device: BTS

Ref Offset 0.5 dB
Ref 20.50 dBm

Span 30 MHz
#VBW 680 kHz Sweep 1ms

Occupied Bandwidth Total Power 14.0 dBm
17.806 MHz

Transmit Freq Error -12.153 kHz OBW Power 99.00 %

x dB Bandwidth 23.70 MHz x dB -26.00 dB

nsa € Query INTERRUPTED

802.11n(HT40) U-NII-2C Low channel

1 Agilent Spectrum Analyzer, - Occupied BW (Prototype - Limited Sale Allowed)
T | e N o : ALIGN AUTO 05:30:43 PM Jan 24, 2019

Center Freq 5.510000000 GHz Center Freq: 5.510000000 GHz Radio Std: None
o Trig:Free Run Avg|Hold:>10/10

HFGainiLow  #Atten: 26 dB Radio Device: BTS

Ref Offset 0.6 dB
Ref 20.50 dBm

#Res BW 430 kHz #VBW 1.3 MHz

Occupied Bandwidth Total Power 13.7 dBm
36.216 MHz

Transmit Freq Error -5.656 kHz OBW Power 99.00 %
x dB Bandwidth 40.57 MHz x dB -26.00 dB

nSG €3 Query INTERRUPTED

Waltek Services (Shenzhen) Co.,Ltd.
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802.11n(HT40) U-NII-2C middle channel

T Agilent Spectrum Analyzer - Occupied BW (Prototype - Limited Sale Allowed) =)
S : ALIGN AUTO 11:29:31 4 Mar 28,

Center Freq 5.590000000 GHz Center Freq: 5.590000000 GHz Radio Std: None
o Trig:Free Run Avg|Hold:>10/10

#IFGain:Low ™ #Atten: 26 dB Radio Device: BTS

Ref Offset 0.5 dB
Ref 20.50 dBm

R R R bV
-l'ﬂl------lm-
it | e
- r 1]

Span 60 MHz
#VBW 1.3 MHz Sweep 1ms

Occupied Bandwidth Total Power 13.5 dBm

36.171 MHz

Transmit Freq Error -5.519 kHz OBW Power 99.00 %
x dB Bandwidth 41.27 MHz x dB -26.00 dB

MG €9 Query INTERRUPTED

802.11n(HT40) U-N1I-2C High channel

|Ag|l=r|l Speclrnm Analyzer, - Occupied BW (Prototype - Limited Sale Allowed)
n__ £ : ALIGN AUTO 05:31:31 PM Jan 24, 2019

Center Freq 5.670000000 GHz Center Freq: 5.670000000 GHz Radio Std: None
o Trig:Free Run Avg|Hold:>10/10

HFGainiLow  #Atten: 26 dB Radio Device: BTS

Ref Offset 0.6 dB
Ref 20.50 dBm

#Res BW 430 kHz #VBW 1.3 MHz

Occupied Bandwidth Total Power 14.1 dBm
36.203 MHz

Transmit Freq Error 3.467 kHz OBW Power 99.00 %
x dB Bandwidth 41.21 MHz x dB -26.00 dB

nSG €3 Query INTERRUPTED

Waltek Services (Shenzhen) Co.,Ltd.
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802.11ac(HT40) U-NII-2C Low channel

T Agilent Spectrum Analyzer - Occupied BW. (Prototype - Limited Sale Allowed)
S0 QA R : ALIGN AUTO 05:23:34 PM Jan 24,

Center Freq 5.510000000 GHz Center Freq: 5.510000000 GHz Radio Std: None
o Trig:Free Run Avg|Hold:>10/10

#IFGain:Low ™ #Atten: 26 dB Radio Device: BTS

Ref Offset 0.5 dB
10 dBidiv Ref 20.50 dBm
L

I
-l"..l------lﬂ'Im-
ZWPRRA S N N N N R B o e
- r -  r 1]

Span 60 MHz
#VBW 1.3 MHz Sweep 1ms

Occupied Bandwidth Total Power 13.9 dBm
36.228 MHz

Transmit Freq Error -4.850 kHz OBW Power 99.00 %

x dB Bandwidth 40.98 MHz x dB -26.00 dB

MG €9 Query INTERRUPTED

802.11ac(HT40) U-NII-2C middle channel

T Agilent Spectrum Analyzer - Occupied BW (Prototype - Limited Sale Allowed)
B s [ R [ ool Gl i ALIGN AUTO 11:24:52 AM Mar 29, 2015}
Ref Value 20.50 dBm Center Freq: 5.590000000 GHz Radio Std: None
() Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 26 dB Radio Device: BTS

Ref Offset 0.6 dB
Ref 20.50 dBm

#Res BW 430 kHz #VBW 1.3 MHz

Occupied Bandwidth Total Power 14.8 dBm
36.192 MHz

Transmit Freq Error 2.129 kHz OBW Power 99.00 %
x dB Bandwidth 41.37 MHz x dB -26.00 dB

nSG €3 Query INTERRUPTED

Waltek Services (Shenzhen) Co.,Ltd.
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802.11ac(HT40) U-NII-2C High channel

T Agilent Spectrum Analyzer - Occupied BW. (Prototype - Limited Sale Allowed)
S0 QA ACH R : ALIGN AUTO 05:24:35 PM Jan 24,

Center Freq 5.670000000 GHz Center Freq: 5670000000 GHz Radio Std: None
o Trig:Free Run Avg|Hold:>10/10

#IFGain:Low ™ #Atten: 26 dB Radio Device: BTS

Ref Offset 0.5 dB
Ref 20.50 dBm

Span 60 MHz
#VBW 1.3 MHz Sweep 1ms

Occupied Bandwidth Total Power 14.0 dBm
36.158 MHz

Transmit Freq Error -9.006 kHz OBW Power 99.00 %

x dB Bandwidth 40.66 MHz x dB -26.00 dB

MG €9 Query INTERRUPTED

802.11ac(HT80) U-NII-2C Low channel

|Ag|lenl Spectrum Analyzer - Occupied BW. (Prototype - Limited Sale Allowed)
- T T YRR YR EEEEEE| g ALIGH AUTO: 05:34:30 PM Jan 24, 2019
Center Freq 5.530000000 GHz Center Freq: 5530000000 GHz Radio Std: None
& Trig: Free Run Avg|Hold:>10M10
#IFGain:Low #Atten: 26 dB Radio Device: BTS

Ref Offset 0.5 dB
Ref 20.50 dBm

Center 5.53 GHz
#Res BW 820 kHz #VBW 2.7 MHz

Occupied Bandwidth Total Power 14.6 dBm
75.609 MHz

Transmit Freq Error 40.129 kHz OBW Power 99.00 %

x dB Bandwidth 83.51 MHz x dB -26.00 dB

usc €3 Query INTERRUPTED

Waltek Services (Shenzhen) Co.,Ltd.
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802.11ac(HT80) U-NII-2C High channel

T Agilent Spectrum Analyzer - Occupied BW (Prototype - Limited Sale Allowed) =)
S : ALIGN AUTO 11:35:00 4 Mar 25,

Center Freq 5.610000000 GHz Center Freq: 5610000000 GHz Radio Std: None
o Trig:Free Run Avg|Hold:>10/10

#IFGain:Low ™ #Atten: 26 dB Radio Device: BTS

Ref Offset 0.5 dB
Ref 20.50 dBm

Span 120 MHz
#VBW 2.7 MHz Sweep 1ms

Occupied Bandwidth Total Power 15.2 dBm
75.597 MHz

Transmit Freq Error -54.707 kHz OBW Power 99.00 %
x dB Bandwidth 82.92 MHz x dB -26.00 dB

MG €9 Query INTERRUPTED

802.11a U-NII-3 Low channel

1 Agilent Spectrum Analyzer, - Occupied BW (Prototype - Limited Sale Allowed)
Qe R S0 i o | e : ALIGN AUTO 05:58:12 PM Jan 24, 2019

Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radio Std: None
o Trig:Free Run Avg|Hold:>10/10

HFGainiLow  #Atten: 26 dB Radio Device: BTS

Ref Offset 0.6 dB
Ref 20.50 dBm

#Res BW 220 kHz #VBW 680 kHz

Occupied Bandwidth Total Power 14.8 dBm
17.781 MHz

Transmit Freq Error -8.777 kHz OBW Power 99.00 %
x dB Bandwidth 23.38 MHz x dB -26.00 dB

nSG €3 Query INTERRUPTED

Waltek Services (Shenzhen) Co.,Ltd.
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802.11a U-NII-3 Middle channel

T Agilent Spectrum Analyzer - Occupied BW. (Prototype - Limited Sale Allowed)
S0 QA R : ALIGN AUTO 06:01:32 PM Jan 24,

Center Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radio Std: None
o Trig:Free Run Avg|Hold:>10/10

#IFGain:Low ™ #Atten: 26 dB Radio Device: BTS

Ref Offset 0.5 dB
Ref 20.50 dBm

Center 5.785 GHz Span 30 MHz
#Res BW 220 kHz #VBW 680 kHz Sweep 1ms

Occupied Bandwidth Total Power 13.8 dBm
17.769 MHz

Transmit Freq Error -11.654 kHz OBW Power 99.00 %

x dB Bandwidth 22.95 MHz x dB -26.00 dB

MG €9 Query INTERRUPTED

802.11a U-NII-3 High channel

1 Agilent Spectrum Analyzer, - Occupied BW (Prototype - Limited Sale Allowed)
T | e N o e : ALIGN AUTO 06:00:40 PM Jan 24, 2014

Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None
o Trig:Free Run Avg|Hold:>10/10

HFGainiLow  #Atten: 26 dB Radio Device: BTS

Ref Offset 0.6 dB
Ref 20.50 dBm

#Res BW 220 kHz #VBW 680 kHz

Occupied Bandwidth Total Power 14.0 dBm
17.789 MHz

Transmit Freq Error -5.981 kHz OBW Power 99.00 %
x dB Bandwidth 23.42 MHz x dB -26.00 dB

nSG €3 Query INTERRUPTED

Waltek Services (Shenzhen) Co.,Ltd.
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